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TEST REPORT CERTIFICATION

Applicant : Texas Instruments Incorporated
Manufacturer 2 Inventec Appliances(Pudong) Corporation
EUT Description : TI-Nspire Navigator Access Point
FCCID : V7R-TINAVAP2

(A) Model No. : TINAVAP2

(B) Brand : TEXAS INSTRUMENTS

(C) Power Supply 5 DC 5V (Via Laptop)

(D) Test Voltage : DC 5V

Applicable Standards:

FCC RULES AND REGULATIONS PART 15 SUBPART C, Oct. 2010
ANSI C63.10-2009

The device described above was tested by Audix Technology (Wujiang) Co., Ltd. EMC Dept.to
determine the maximum emission levels emanating from the device. The maximum emission levels
were compared to the FCC Part 15 subpart C section 15.207, 15.205, 15.209& 15.247 limits.

The measurement results are contained in this test report and Audix Technology (Wujiang) Co., Ltd.
EMC Dept.is assumed full responsibility for the accuracy and completeness of these measurements.
Also, this report shows that the EUT to be technically compliant with the FCC limits.

This report applies to above tested sample only.  This report shall not be reproduced in part without
written approval of Audix Technology (Wujiang) Co., Ltd. EMC Dept.

Date of Test: Dec.07~10, 2011 Date of Report: Dec.15, 2011

Prepared by : W m}’ { éf

(Candy Tang/Senior Axéistant)

: e
Reviewer : /é}ﬂ

(Kin Lin/Deputy Manager)

Approved & Authorized Signer : ﬁ ﬁ %

(Allen Wang/Senior ger)

Audix Technology (Wujiang )Co., Lid. EMC Dept. Report No.: ACWE-FI1112001
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SUMMARY OF MEASUREMENTS AND RESULTS

The EUT have been tested according to the applicable standards as referenced below.

Description of Test Item Standard Results

FCC 47 CFR Part 15 Subpart C/
CONDUCTED EMISSION Section 15.207 PASS
ANSI C63.10

FCC 47 CFR Part 15 Subpart C/
RADIATED EMISSION Section 15.209& Section 15.205 PASS
ANSI C63.10

FCC 47 CFR Part 15 Subpart C/
6 dB BANDWIDTH Section 15.247(a)(2) PASS
ANSI C63.10

FCC 47 CFR Part 15 Subpart C/
MAXIMUM PEAK OUTPUT POWER Section 15.247(b)(3) PASS
ANSI C63.10

FCC 47 CFR Part 15 Subpart C/
BAND EDGES Section 15.247(d) PASS
ANSI C63.10

FCC 47 CFR Part 15 Subpart C/
POWER SPECTRAL DENSITY Section 15.247(e) PASS
ANSI C63.10

FCC 47 CFR Part 15 Subpart C/
EMISSION LIMITATIONS Section 15.247(d) PASS
ANSI C63.10

Note: The EUT was pre-tested in three orthogonal planes for radiated measurements, the worst
emission level was found in lying mode. Therefore only the test data of the mode were
recorded in this report individually.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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2. GENERAL INFORMATION

2.1.

2.2.

Description of Device (EUT)

Description
Model No.
FCC ID
Brand

Applicant

Manufacturer

Radio Technology
Antenna Gain

Type of Network
Fundamental Range

Tested Frequency

Date of Receipt of Sample

Date of Test

UUT’s Configuration
Test UUT

I/0 Ports

TI-Nspire Navigator Access Point
TINAVAP2

V7R-TINAVAP2

TEXAS INSTRUMENTS

Texas Instruments Incorporated
12500 TI Boulevard Dallas, TX 75243-4136 USA

Inventec Appliances(Pudong) Corporation
No. 789 Pu Xing Road, Shanghai, PRC

DSSS &OFDM

3.4dBi

IEEE 802.11b/g/n HT20
2400 MHz -2483.5MHz
2412MHz (Channel 1)
2437MHz (Channel 6)
2462MHz (Channel 11)
Dec.05, 2011

Dec.07~10, 2011

UUTx1

I/O portx1

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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2.3. Description Test Configuration

Test Configuration according TEXAS INSTRUMENTS Education Technology for TI-Nspire
Navigator Access Point EMC Test Plan (EMCTP 061507)

Configuration: UUT+ Laptop (On battery)

Note: For RF test, there is an additional Mini USB Port have been welded on the UUT, the
Mini USB Port just for RF control.

2.4. Product Description and Features

The TI-Navigator Access Point is a moderately complex electronic product containing processor,
memory, power and radio IC’s and numerous miscellaneous discrete electronic components, and a
circuit board. The Navigator Access Point interfaces with computer via high speed USB and
bridges between the PC and a WIFI access point radio. The TI-Navigator Access Point is the UUT.
The Access Point will come with both a short(12”) and a long (60”’) Standard A to Micro B cable.

Crystal and Oscillators

26MHz (Oscillator for USB and ARM)

40MHz (Crystal for radio)

32.768kHz (Oscillator for ARM)

USB Controller

60MHz (Clock)

30MHz (Data and control signals)

480MHz (Internal PLL to generate data)

Power Supply

2.25MHz (TPS62240, TPS62410)

ARM Processor

600MHz (ARM Core)

Memory

166MHz (DDR Memory)

Radio

2.4GHz

2.5. Operating Condition of EUT
2.5.1.  Setup the EUT as test setup diagram.

2.5.2.  For conducted or Radiated emission measurement, setup the EUT as the test configurations;
turn on all the equipment, Drive the test software “TI-Nspire' " CAS Navigator' ™ Teacher
Software 3.0.1.1753”, let EUT operate normal activity.

2.5.3.  For other measurement items, keep the EUT be powered by the battery, Drive the test software
“TI-Nspire ™ CAS Navigator' " Teacher Software 3.0.1.1753”, let the EUT operate wireless
TX activity under measurement.

2.6. Tested Supporting System Details

2.6.1. TI-nspire CX CAS (NSC)

Manufacturer : TI

Brand : TEXAS INSTRUMENTS
2.6.2. TI-Navigator Cradle

Manufacturer : TI

Brand : TEXAS INSTRUMENTS

Model No. : TINAVWC2

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001



2.6.3.

Laptop Computer

Manufacturer
Model Number
Serial Number
FCCID

Power Cord
AC Adapter

FCC ID: V7R-TINAVAP2 Page 7 of 85

DELL

PP26L

JX193A01

FCC By DoC

Unshielded, Detachable, 1.5 m

M/N: LA65NS1-00

Brand: DELL

Input: AC 100-240V, 50-60Hz, 1.5A

Output: DC 19.5V,3.34A

DC Cord: Unshielded, Undetachable,
2.0m, 1 ferrite core.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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Description of Test Facility

Name of Firm : Audix Technology (Wujiang) Co., Ltd. EMC Dept.

Site Location : No. 1289 Jiangxing East Road, the Eastern Part of
Wujiang Economic Development Zone
Jiangsu China 215200

Test Facilities : No.1 10m semi-anechoic chamber

Date of Validity: Aug. 20, 2012
FCC Registration No.: 252588

No.1 3m semi-anechoic chamber
Date of Validity: Aug. 20, 2012
FCC Registration No.: 897661
NVLAP Lab Code : 200786-0
(NVLAP is a NATA accredited body under Mutual
Recognition Agreement)
Valid until on Sep.30, 2012

DAR-Registration No. : DAT-P-264/07-00
Valid until on Dec.14, 2012

Measurement Uncertainty

Test Item Range Frequency Uncertainty
Conducted Disturbance Measurement 0.15MHz ~ 30MHz +2.84dB
Radiated Disturbance Measurement + 3.26dB (Horizontal)
30MHz ~ 1000MHz
(At 10m Chamber) + 3.49dB (Vertical)
Radiated Disturb M t
adiated Disturbance Measuremen Above 1GHz L 4.66dB
(At 10m Chamber)

Remark: Uncertainty = ku(y)

Test [tem Uncertainty
6 dB Bandwidth +2.8x10° MHz

Maximum Peak Output Power +0.33dB

Band Edges +0.208dB
Power Spectral Density +0.34dB

Emission Limitations +0.208dB
Temperature +0.416°C
Humidity +3.16%

Remark: Uncertainty = kuc(y)

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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3. CONDUCTED EMISSION MEASUREMET

3.1. Test Equipment
Item Type Manufacturer | Model No.| Serial No. Last Cal. Next Cal.
1. Test Receiver R&S ESCI 100352 2011-01-04 | 2012-01-03
2. AMN R&S ESH2-Z5 100153 2011-03-25 | 2012-03-23
3. L.I.S.N. Kyoritsu | KNW-407| 8-1793-4 2011-08-06 | 2012-08-05
4, Pulse Limiter R&S ESH3-72 100605 2011-08-06 | 2012-08-05
5. |50Q Coaxial Switch Anritsu MP59B | 6200547934 | 2011-08-14 | 2012-08-13
6. | 50ohm Terminator Tektronis | MS4630B| 001-con 2011-03-25 | 2012-03-24
7. RF Cable Harbour 1 p 5400 002 2011-03-24 | 2012-03-23
Industries

3.2. Block Diagram of Test Setup

AC POWER SOURCE

AM.N. Laptop Computer

\
COAXIAL SWITCH

PULSE LIMITER TI-Nspire Navigator Access Point
TEST RECEIVER (UUT)
|
PERSONAL COMPUTER
PRINTER TI-nspire CX CAS (NSC)
TI-Nspire Navigator Cradle

— : POWER LINE Out side of the test table
—: SIGNAL LINE

B : AC ADAPTER

3.3. Power line Conducted Emission Limit

3.3.1. Power line Conducted Emission Limit (FCC Part15 Subpart C, section 15.207)
Frequency Maximum RF Line Voltage
Quasi-Peak Level Average Level
150kHz ~ 500kHz 66 ~ 56 dBuV 56 ~ 46 dBuV
500kHz ~ SMHz 56 dBuV 46 dBuv
5MHz ~ 30MHz 60 dBuVv 50 dBuV

Remarkl1: If the average limit is met when using a Quasi-Peak detector, the EUT shall
be deemed to meet both limits and measurement with the average detector
is unnecessary.

2: The lower limit applies at the band edges.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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3.4. Test Procedure

The measuring process is according to ANSI C63.10 and laboratory internal procedure
TKC-301-015. (For FCC Part15 Subpart C)

In the conducted emission measurement, the EUT and all peripheral devices were set up on a
non-metallic table which was 0.8 meters height above the ground plane, and 0.4 meters far away
from the vertical plane. The EUT (installed in PC system) was powered by AC mains through
Artificial Mains Network (A.M.N), other peripheral devices were powered by AC mains through
the second Line Impedance Stabilization Network (L.I.S.N). For the measurement, the A.M.N
measuring port was terminated by a 50Q2 measuring equipment and the second L.I.S.N measuring
port was terminated by a 50Q resistive load. All measurements were done on the phase and
neutral line of the EUT’s power cord. All cables or wires placement were verified to find out the
maximum emission.

The bandwidth of measuring receiver was set at 9 kHz.

The required frequency band (0.15 MHz ~ 30 MHz) was pre-scanned with peak detector, the final
measurement was measured with quasi-peak detector and average detector. (If the average limit is
met when using a quasi-peak detector, the average detector is necessary).

The emission level is calculated automatically by the test system which uses the following
equation:

Emission level (dBuV) = Meter-Reading (dBuV) + A.M.N factor (dB) + Cable loss (dB).

(Cable loss include pulse limiter loss)

3.5. Conducted Emission Measurement Results

3.5.1. Conducted Emission Measurement Results (For FCC Part15 Subpart C)
PASSED.

(All the emissions not reported below are too low against the prescribed limits.)

EUT was performed during this section testing and all the test results are attached in next
pages.
Test Date : Dec.08, 2011 Temperature : 21.5°C Humidity : 42%

Reference Test Data No.
Mode Test Condition USB Cable
Neutral Line
1 60 inch X# 18 #17
Test Configuration 1
2 12 inch #19 # 20

NOTE I- ‘% ’means the worst test mode.
NOTE 2- The worst emission is detected at 0.50 MHz with emission level of 32.88 dB (uV)

and with AV detector (Limit is 46.03 dB (uV)), when the Neutral of the EUT is
connected to AMN.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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@ Audix Technology (Wu Jiang) Co.,Ltd
| l IX No.1289,Jiang Xing East Road,The Eastern Part of WuJiang
Economic Development Zone,JiangSu,China

Tel : ([0512)63403983 Fax: (0512) 63403339

Data: 18 File: F:i2011Test Data\ReportiG1112001-G1112050\G1112004.EM6 (20)
0 Level (dBuV) Date: 2011-12-08

FOC/ PART15 CLASSE AV

%Hﬁﬁhmxx“‘nnthx FOC|PART15 CLASSB QP

40
0.15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site no. : HD.1 Conducted Shielding Enclosure Data no. .18
AMHN-LISN . : HHLE8129-H-1108 Pha=e . HEUTEAL
Limit ;. FCC PART1S CLASSE QF
Env. ~ Ins. o 21 E®CE4Z2N/ESCI Engineer . Sam.Z
EUT : TI-NHzpire Hawvigator Acces= Point
MoN . TIHAVAPZ
Power Rating : 120Vac-60Hz
Test mode : Test Configuration 1
Heno ;60" USE Cable
Freg AMH Cable Reading Emission Limits HMargin ERenmark
Factor Lo==s Level

{MH=z ) (dB) {dB) {dBuV) (dBu¥) {dBu¥) {dB)
1 0.17 0,20 9.88 29,39 39,47 65 .11 25.64 QF
2 0.17 0,20 9.88 26.29 35 .37 £g. 11 19.74 Average
3 0.25 0.18 9. 88 23 .60 33 .66 61749 28.13 QF
4 0.25 0.18 9. 88 21.00 31 .06 £1.749 20.73 Average
5 0.33 0,20 9.88 23.79 33.87 9. 38 25,51 QF
& 0.33 0,20 9.88 22.69 32.77 49 38 1o6.61 Average
7 0.41 o.21 9. 87 24 .30 34 38 £7 &7 23.19 O
a8 0.41 0.21 9. 87 21 .60 31 .68 47 57 15.89 Average
9 0.50 0.2z 9,86 26.10 35.14 Se.03 20.85 QF
10 0.50 0.2z 9. 86 22.80 32.848 4p .03 13.15 Average
11 0.58 0.19 9 8% 23,50 33 .54 e .00 22 4B O
12 0.58 0.19 9 85 1930 29 34 46 .00 16 . 6R Average

Hote: 1. Emi==sion Lewel= AMN Factor + Cabel Los=s + HEeading.
2.If the average Limit i= met when using a quasi-pealk detector. the

EOT =hall be desmed to mest both limits and measurement with average
detector i= unnecessary.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001



FCC ID: V7R-TINAVAP2 Page 12 of 85

@ Audix Technology (Wu Jiang) Co.,Ltd
| l IX No.1289,Jiang Xing East Road,The Eastern Part of WuJiang
Economic Development Zone,JiangSu,China

Tel : ([0512)63403983 Fax: (0512) 63403339

Data: 17 File: F:i2011Test Data\ReportiG1112001-G1112050\G1112004.EM6 (20)
0 Level (dBuV) Date: 2011-12-08

FOC/ PART15 CLASSE AV

%Hﬁﬁhmxx“‘nnthx FOC|PART15 CLASSB QP

40
0.15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site no. : HD.1 Conducted Shielding Enclosure Data no. 17
AMHALISHN . : HHLES®129-L1-1108 Pha=e . LINE
Limit ;. FCC PART1S CLASSE QF
Env. ~ Ins. o 21 E®CE4Z2N/ESCI Engineer . Sam.Z
EUT : TI-NHzpire Hawvigator Acces= Point
MoN . TIHAVAPZ
Power Rating : 120Vac-60Hz
Test mode : Test Configuration 1
Heno ;60" USE Cable
Freg AMH Cable Reading Emission Limits HMargin ERenmark
Factor Lo==s Level

{MH=z ) (dB) {dB) {dBuV) (dBu¥) {dBu¥) {dB)
1 0.15 0.24 9.88 26. 60 .72 65 .74 29.06 QF
2 0.15 0.24 9.88 2.50 12.62 Lg .74 43 .16 Average
3 0.33 0.13 9. 88 20.80 30,81 59 43 28 .62 QF
4 0.33 0.13 9. 88 18.20 2821 49 43 21.22 Average
5 0.41 0.1z 9.87 20.00 29.99 57 .61 27 .62 QF
& 0.41 0.1z 9.87 14 .50 24 .49 47 .61 23.12 Average
7 0.50 0,11 9 86 20,60 30,57 Ce .02 25 .45 O
a8 0.50 0.11 9 86 18.70 28 .67 4p 02 17 .35 Average
9 0.58 0.14 9,85 19.00 28.99 Se .00 27.01 QF
10 0.58 0.14 9,85 1a.80 26.79 4p .00 19.21 Average
11 2.98 o.21 9.93 15 .89 2603 e .00 29 .97 O
12 2.98 0.21 9.93 14.569 24 .73 46 .00 21.27 Average

Hote: 1. Emi==sion Lewel= AMN Factor + Cabel Los=s + HEeading.
2.If the average Limit i= met when using a quasi-pealk detector. the

EOT =hall be desmed to mest both limits and measurement with average
detector i= unnecessary.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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@ Audix Technology (Wu Jiang) Co.,Ltd
| l IX No.1289,Jiang Xing East Road,The Eastern Part of WuJiang
Economic Development Zone,JiangSu,China

Tel : ([0512)63403983 Fax: (0512) 63403339

Data: 19 File: F:i2011Test Data\ReportiG1112001-G1112050\G1112004.EM6 (20)
0 Level (dBuV) Date: 2011-12-08

FOC/ PART15 CLASSE AV

%Hﬁﬁhmxx“‘nnthx FOC|PART15 CLASSB QP

40
0.15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site no. : HD.1 Conducted Shielding Enclosure Data no. .19
AMHN-LISN . : HHLE8129-H-1108 Pha=e . HEUTEAL
Limit ;. FCC PART1S CLASSE QF
Env. ~ Ins. o 21 E®CE4Z2N/ESCI Engineer . Sam.Z
EUT : TI-NHzpire Hawvigator Acces= Point
MoN . TIHAVAPZ
Power Rating : 120Vac-60Hz
Test mode : Test Configuration 1
Heno :12'' USE Cable
Freg AMH Cable Reading Emission Limits HMargin ERenmark
Factor Lo==s Level

{MH=z ) (dB) {dB) {dBuV) (dBu¥) {dBu¥) {dB)
1 0.17 0,20 9.88 az.10 42 .14 65 .21 23.03 QF
2 0.17 0,20 9.88 28.30 38,38 5o .21 16.83 Average
3 0.33 0.20 9. 88 24 .99 35,07 59 43 24 36 QF
4 0.33 0.20 9. 88 23.99 34 .07 49 43 15 .3k Average
5 0.41 0.21 9.87 24 G50 34 .58 57 .67 22.99 QF
& 0.41 0.21 9.87 21.40 31.448 47 G7 1e6.09 Average
7 0.50 0.2z 9 86 2470 34 .78 Ce .03 21 25 O
a8 0.50 0.2z 9 86 21.70 31.78 46 03 14.25 Average
9 0.58 0.19 9,85 22.90 32.94 Se .00 23.06 QF
10 0.58 0.19 9,85 21.90 31.94 4p .00 14.06 Average
11 0.67 0.16 9 8% 2240 32 41 e .00 23.59 O
12 0.67 0.16 9 85 20.20 30,21 46 .00 15.79 Average

Hote: 1. Emi==sion Lewel= AMN Factor + Cabel Los=s + HEeading.
2.If the average Limit i= met when using a quasi-pealk detector. the

EOT =hall be desmed to mest both limits and measurement with average
detector i= unnecessary.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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@ Audix Technology (Wu Jiang) Co.,Ltd
| l IX No.1289,Jiang Xing East Road,The Eastern Part of WuJiang
Economic Development Zone,JiangSu,China

Tel : ([0512)63403983 Fax: (0512) 63403339

Data: 20 File: F:i2011Test Data\ReportiG1112001-G1112050\G1112004.EM6 (20)
0 Level (dBuV) Date: 2011-12-08

FOC/ PART15 CLASSE AV

%Hﬁﬁhmxx“‘nnthx FOC|PART15 CLASSB QP

40
0.15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site no. : HD.1 Conducted Shielding Enclosure Data no. co20
AMHALISHN . : HHLES®129-L1-1108 Pha=e . LINE
Limit ;. FCC PART1S CLASSE QF
Env. ~ Ins. o 21 E®CE4Z2N/ESCI Engineer . Sam.Z
EUT : TI-NHzpire Hawvigator Acces= Point
MoN . TIHAVAPZ
Power Rating : 120Vac-60Hz
Test mode : Test Configuration 1
Heno :12'' USE Cable
Freg AMH Cable Reading Emission Limits HMargin ERenmark
Factor Lo==s Level

{MH=z ) (dB) {dB) {dBuV) (dBu¥) {dBu¥) {dB)
1 0.15 0.25 9.88 2840 38,53 65 .94 27.41 QF
2 0.15 0.25 9.88 3.00 13.13 5C .94 42.81 Average
3 0.33 0.13 9. 88 20.30 30031 59 43 29.12 QF
4 0.33 0.13 9. 88 18.20 2821 49 43 21.22 Average
5 0.41 0.1z 9.87 20.00 29.99 57 .67 27 .58 QF
& 0.41 0.1z 9.87 1o.20 26.19 47 G7 21.38 Average
7 0.50 0,11 9 86 20.10 a0.07 e .05 25 .98 O
a8 0.50 0.11 9 86 18.50 28 .47 46 05 17.568 Average
9 0.58 0.14 9,85 19.40 29,39 Se .00 26.61 QF
10 0.58 0.14 9,85 16,60 26 .59 4p .00 19.41 Average
11 7 .86 0.25 9. 98 12.20 22 .43 60 .00 a7 .57 O
12 7 .86 0.25 9.98 4 .30 14 .53 5o.on 36 .47 Average

Hote: 1. Emi==sion Lewel= AMN Factor + Cabel Los=s + HEeading.
2.If the average Limit i= met when using a quasi-pealk detector. the

EOT =hall be desmed to mest both limits and measurement with average
detector i= unnecessary.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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4. RADIATED EMISSION MEASUREMENT

4.1. Test Equipment
The following test equipment was used during the radiated emission measurement:
At 10m Semi-Anechoic Chamber (For 30MHz~1000MHz) (For FCC Part15 Subpart C)

Item Type Manufacturer | Model No. | Serial No. Last Cal. | Next Cal.
1 Spectrum Analyzer Agilent E7405A |MY45107028 [ 2011-03-25 | 2012-03-24
2 Spectrum Analyzer Agilent E7405A |MY45107030|2011-03-25|2012-03-24
3 Pre-Amplifier Agilent 8447D | 2944A10923 [2011-07-19 | 2012-07-18
4 Pre-Amplifier Agilent 8447D | 2944A10922 [2011-08-14 | 2012-08-13
5 Bi-log Antenna Schaffier |CBL6112D| 22253 | 2011-05-06 | 2012-05-05

(Horizontal)

Bi-log Antenna
6 . Schaffner |CBL6112D 22250 2011-06-08 | 2012-06-07
(Vertical)

Test Receiver R&S ESCI 100351 2011-01-05 | 2012-01-04
8 [50Q Coaxial Switch# 1| ANRITSU | MP59B | 6200547935 |[2011-08-14 | 2012-08-13
9 |50Q Coaxial Switch #2| ANRITSU | MP59B | 6200547937 |2011-08-14 | 2012-08-13
10 |50Q Coaxial Switch # 3| ANRITSU | MP59B | 6200547938 |2011-08-14 | 2012-08-13
11 RF Cable Yuhang CSYH 001 2011-08-14 | 2012-08-13
12 RF Cable Yuhang CSYH 002 2011-08-14 | 2012-08-13
13 RF Cable Yuhang CSYH 003 2011-08-14 | 2012-08-13
14 RF Cable Yuhang CSYH 004 2011-08-14 | 2012-08-13
15 RF Cable Yuhang CSYH 005 2011-03-24 | 2012-08-23
16 RF Cable Yuhang CSYH 006 2011-03-24 | 2012-08-23
17 RF Cable Yuhang CSYH 008 2011-03-24 | 2012-08-23
18 RF Cable Yuhang CSYH 009 2011-03-24 | 2012-08-23

At 3m Semi-Anechoic Chamber (For Above 1GHz) (For FCC Part15 Subpart C)

Item Type Manufacturer | Model No. Serial No. Last Cal. | Next Cal.
1. Preamplifier Agilent 8449B 2944A10921 | 2011-08-13 |2012-08-12
2. | Spectrum Analyzer Agilent E4447A | MY45300136 | 2010-12-30 | 2011-12-29
3. Bi-log Antenna Schaffner CBL6112D 22250 2011-06-08 | 2012-06-07
4. Test Receiver R&S ESCI 100361 2011-01-05 | 2012-01-04
5. | 50Q Coaxial Switch Anritsu MP59B 6200547935 | 2011-08-13 | 2012-08-12
6. RF Cable #1 Yuhang CSYH | cable-3m (Leng(t)l(l):IO.Sm) 2011-08-13 | 2012-08-12
7. RF Cable #2 Yuhang CSYH | cable-3m (Leng(t)l(l):ZO. 5m) 2011-08-13 | 2012-08-12
8. RF Cable #3 Yuhang CSYH | cable-3m (Leng(t)l(l):S& Om) 2011-08-13 | 2012-08-12

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.

ACWE-F1112001
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4.2. Block Diagram of Test Setup

4.2.1. Block Diagram of Test Setup between EUT and simulators

Laptop Computer

_ ‘ _ . TI-nspire CX CAS (NSC)
TI-Nspire Navigator Access Point

(UUT)

TI-Nspire Navigator Cradle

Out side of the test table

— : SIGNAL LINE

4.2.2. No. 1 10m Semi-Anechoic Chamber Setup Diagram (Test distance:10m) for 30-1000MHz

ANTENNA TOWE

— ANTENNA ELEVATION VARIES FROM 1m TO 4m

10 METERS EUT

0.8m
TURN TABLE

GROUND PLANE
4.2.3.  No. 1 10m Semi-Anechoic Chamber Setup Diagram (Test distance: 3m) for above 1GHz

ANTENNA TOWER

[lil ANTENNA ELEVATION VARIES FROM 1m TO 4m

3 METERS EUT
ABSORBER 0.8m
TURN TABLE
GROUND PLANE

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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4.2.4. No. 1 3m Semi-Anechoic Chamber Setup Diagram (Test distance:10m) for 30-1000MHz

ANTENNA TOWE

— ANTENNA ELEVATION VARIES FROM 1m TO 4m

3 METERS EUT

0.8m
TURN TABLE

GROUND PLANE

4.2.5. No. 1 3m Semi-Anechoic Chamber Setup Diagram (Test distance: 3m) for above 1GHz

ANTENNA TOWER

[Iil ANTENNA ELEVATION VARIES FROM 1m TO 4m

3 METERS EUT
ABSORBER 0.8m
TURN TABLE
GROUND PLANE

4.3. Radiated Emission Limits

4.3.1. Radiated Emission Limits (FCC Part15 C, section 15.209,CISPR22)

Frel\c}llﬁ;lcy Distance Meters Field S(;r];ﬁ%;cz; Limits
30 ~ 230 10 30.0
230 ~ 1000 10 37.0
74.0 dBuV/m (Peak)
A 1
bove 1000 3 54.0 dBuV/m (Average)

Remark : (1) Emission level (dBuV/m) =20 log Emission level (LV/m)
(2)The tighter limit applies at the edge between two frequency bands.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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4.4. Test Procedure

The measuring process is according to ANSI C63.10 and laboratory internal procedure
TKC-301-024. (For FCC Part15 Subpart C)

In the radiated disturbance measurement, the EUT and all simulators were set up on a
non-metallic turn table which was 0.8 meters above the ground plane. Measurement distance
between EUT and receiving antennas was set at 10 meters at 30MHz~1000MHz and 3 meters at
above 1GHz. The specified distance is the distance between the antennas and the closest
periphery of EUT. During the radiated measurement, the EUT was rotated 360° and receiving
antennas were moved from 1 ~ 4 meters for finding maximum emission. Two receiving antennas
were used for both horizontal and vertical polarization detection for 30MHz~1GHz, One
receiving antennas was used for both horizontal and vertical polarization detection for above
1GHz (the absorbing material was added when testing of above 1GHz was done). All cables or
wires placement were verified to find out the maximum emission.

The bandwidth of measuring receiver (or spectrum analyzer) was set to:

RBW (120 kHz), VBW (300 kHz) for QP detector below 1GHz
RBW (1 MHz), VBW (1MHz) for Peak detector above 1GHz
RBW (1 MHz), VBW (10 Hz) for Average detector above 1GHz

The required frequency band was pre-scanned with peak detector; all final measurements were
measured with quasi-peak detector below 1GHz, measured with average detector and peak
detector above 1GHz.

The required frequency band (30 MHz ~ 12000 MHz) was pre-scanned with peak detector; all
final measurements were measured with quasi-peak detector below 1GHz, measured with average
detector and peak detector above 1GHz., if necessary which is against note 1 of section 8.3.1.2 of
ANSI C63.4-2003 standard.

The emission level is calculated automatically by the test system which uses the following
equation :

1. For 30-1000MHz measurement:
Emission Level (dBuV/m) = Meter-Reading (dBuV)+Antenna Factor (dB/m)+Cable Loss
(dB)
2. For Above 1GHz measurement:
Emission Level (dBuV/m) = Meter-Reading (dBuV)+Antenna Factor (dB/m)+Cable Loss(dB)
-Pre-amplifier factor (dBuV)

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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4.5. Measurement Results

PASSED
(All the emissions not reported below are too low against the prescribed limits.)

4.5.1. For 30MHz~1GHz (For FCC Part15 Subpart B)

Test Date : Dec.07, 2011 Temperature : 20°C Humidity : 55%
The details of test modes and reference test data are as follows :
Reference Test Data

Item Test Condition USB Cable No.
Horizontal | Vertical

1 12 inch #5 #6
Test Configuration 1
2 60 inch #7 #8

4.5.2. For Above 1GHz (For FCC Part15 Subpart B)

Reference Test Data

Item Test Condition USB Cable No.
Horizontal | Vertical

1 12 inch #7 #8
Test Configuration 1
2 60 inch #5 #6

4.5.3. For Restricted Bands:

The EUT was tested in restricted bands and all the test results are listed in section 4.6.
(The restricted bands defined in part 15.205(a))

No. Test Mode and Frequency

[S—

2412MHz (Channel 1)
802.11b  [2437MHz (Channel 6)
2462MHz (Channel 11)
2412MHz (Channel 1)
Transmitting 802.11g |2437MHz (Channel 6)
2462MHz (Channel 11)
2412MHz (Channel 1)
802.11n  |2437MHz (Channel 6)
2462MHz (Channel 11)

D e S N I o el

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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4.5.4. For Band Edge Emission

The EUT was tested in restricted bands and all the test results are listed in section 4.7. The
restricted bands defined in part 15.205(a))

Refi Test D .
No. Test Mode and Frequency © 'erence est ata.No
Horizontal Vertical
1. 2412MHz (Channel 1) #17,#19 | #18,#20
802.11b
2. 2462MHz (Channel 11) | #21,#23 | #22,#24
3. 2412MHz (Channel 1) #9,#11 #10,# 12
Transmitting | 802.11g
4. 2462MHz (Channel 11) | #14,#15 | #13,#16
5. 2412MHz (Channel 1) #1,#3 #2,#4
802.11n
6. 2462MHz (Channel 11) #S5,#7 #6,#8

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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4.5.5. Radiated Emission Measurement Results (For FCC Part15 Subpart B&C)

m Budix Technology{Wujiang){Co.,Ltd.
| l IX No.1289,Jiang ¥ing Eest Boad,Eastern Part of Wudiang
Economic Development Zone,Jiang3u,China

Tel:0512-63403953 Fax:0512-63403339

Data: 5 File: GITEST DATAN2011\Reporti1 2G1112004.EM6 (16)
o Level {dBuVim) Date: 2011-12-07
40 CISPR 72 CLASSB QP
-TdB
0 30 50 100 200 500 1000
Frequency (MHz})
Site Ho. o HO.1 10m Semi-Anechoic Chamber Data HO. -
Di=.~Ant . o 10m . Bl12D(22253)-1105 Ant . pol . HORIZOHTAL
Limit : CISFR 22 CLASSE 0P
Env . ~In=. . 20#C L55x-ESCI Engineer o Andy
EUT : TI-Hspire Havigator Access Point
M- : TIHAVAPZ
Fower FRating  DC BV Via Laptop
Test Hode ;. Test Configuration 1
Hemno ;12" USE Cable
Ant . Cable Emi==sion
Freqg. Factor Loss Feading Level Limits Hargin Remaxrk
(HH=) {dB-m) (dB} {dBu¥) (dBu¥-m) {dBu¥-m) (dB)
1 116.33 12 .57 1.35 6.06 19 98 30.00 10.02 QF
2 128.94 12.87 1.53 .82 21,22 a0.00 g8.78 QF
3 140.58 12.00 1l.68 5.17 18,85 a0.on0 11.15 QF
4 169.68 9.90 1.74 7.63 19 27 a0.00 10.73 QF
5 271.53 12 .65 2.23 3.75 18 63 37.00 18 37 QF
6 897.18 20.42 4. 35 2.22 26,99 a7.o0 10.01 QF

Eemarks: 1 .Emis=szion Lewel= Antenna factor + Cable loss + Reading
2. The emission level that are 2Z0dB below the offical
linit are not reported

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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Audix Technology(Wujiang)Co.,Ltd.

Ho.1289,Jiang Xing Eest Road,Eastern Part of WaJiang

Economic Development Zone,JiangSu,China
Tel:0512-63403993 Fax:0512-63403339

Data: 6

0 Level (dBuVim})

File: GATEST DATAL2011'Reporti121G1112004.EME (16)

Date: 2011-12-07

40 CISPR2Z CIASSB QP
-T(B
0 30 50 100 200 500 1000
Frequency (MHz)
Site Ho. HO.1 10m Semi—-Anechoic Chamber Data HO. C B
Di=.~“Ant . 10m . B6112D22250)-1106 Ant . pol . VERTICAL
Limit CISFE 22 CLASSE 0P
Env . ~Ins. 20%C LLx-ESCI Engineer o Andy
EOT TI-H=pire Hawigator Access Point
H-H TIHAVAPZ
FPower Hating DC 5¥ Via Laptop
Test Hode Test Configquration 1
Hemo 12" USE Cable
Ant . Cable Emi==sion
Freq. Factor Loss Reading Level Limit= Hargin Remark
(HH=) {dB-m) (dB) {dBu¥) (dBu¥-m} {dBu¥-m) (dB)
1 30.00 20.30 0.65 0.69 21 64 30.00 8. 36 QF
2 3873 15.60 0.61 2.39 18 60 30.00 11.40 QF
3 114,39 12.30 1.12 3.04 16.46 a0.0o0 13.54 QF
4 240.49 11.30 1.57 6.88 19. 75 37.00 17 .25 Qo
5 659.53 19 .20 2. 86 1.57% 23 .63 37.00 1337 QOF
6 994 .18 21.78 3.71 1.95 27 44 37.00 9. .56 QF

Eemarks: 1.Emis=ion Lewel= Antenna factor + Cable loss + Reading
2 .The emiz=sion lewel that are 20dB below the offical
limit are not reported

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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Audix Technology(Wujiang)Co.,Ltd.

Ho.1289,Jiang Xing Eest Road,Eastern Part of WaJiang

Economic Development Zone,JiangSu,China
Tel:0512-63403993 Fax:0512-63403339

Data: 7

0 Level (dBuVim})

File: GATEST DATAL2011'Reporti121G1112004.EME (16)

Date: 2011-12-07

40 CISPR2Z CIASSB QP
-T(B
0 30 50 100 200 500 1000
Frequency (MHz)
Site Ho. HO.1 10m Semi—-Anechoic Chamber Data HO. 7
Di=.~“Ant . 10m . B6112D22253)-1105 Ant . pol . HORIZOWTAL
Limit CISFE 22 CLASSE 0P
Env . ~Ins. 20%C LLx-ESCI Engineer o Andy
EOT TI-H=pire Hawigator Access Point
H-H TIHAVAPZ
FPower Hating DC 5¥ Via Laptop
Test Hode Test Configquration 1
Hemo 60" USE Cable
Ant . Cable Emi==sion
Freq. Factor Loss Reading Level Limit= Hargin Remark
(HH=) {dB-m) (dB) {dBu¥) (dBu¥-m} {dBu¥-m) (dB)
1 87 .23 8.60 1.18 6.8B2 16 . 60 30.00 13.40 QF
2 124.09 12.80 1.44 6.67 2091 30.00 9.09 QF
3 27444 12.70 2.30 .64 21 .64 37.00 15 .36 QF
4 332.64 14. 26 2.49 L. 16 21.91 37.00 15.09 Qo
5 449 04 16. 20 2. 83 4. 20 2323 37.00 13.77 QOF
6 66438 19.44 387 3.45 2676 37.00 10024 QF

Eemarks: 1.Emis=ion Lewel= Antenna factor + Cable loss + Reading
2 .The emiz=sion lewel that are 20dB below the offical
limit are not reported

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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@m Audix Technology(Wujiang)Co.,Ltd.
| l IX Ho.1289,Jiang Xing Eest Road,Eastern Part of WaJiang
Economic Development Zone,JiangSu,China

Tel:0512-63403993 Fax:0512-63403339

Data: 8 File: GTEST DATAV2011'\Report 1 G111 2004.EM6E (16)
. Level {(dBuVim) Date: 20111207
40 CISPR2Z CIASSB QP
-T(B
[
0 30 50 100 200 500 1000
Frequency (MHz)
Site Ho. : HO.1 10m Semi—-Anechoic Chamber Data HO. .8
Di=.~“Ant . o 10m . BL12D(22250)-1106 Ant . pol . VERTICAL
Limit . CISFRE 22 CLASSE 0P
Env . ~Ins. : 20%=C LLx-sESCI Engineer o Andy
EOT : TI-Hspire Hawvigator Access= Point
H-H . TIHAVAPZ
FPower Hating . DC 5V Via Laptop
Test Hode : Test Configuration 1
Hemo 60" USE Cable
Ant . Cable Emi==sion
Freq. Factor Loss Reading Level Limit= Hargin Remark
(HH=) {dB-m) (dB) {dBu¥) (dBu¥-m} {dBu¥-m) (dB)
1 30.00 20.30 0.65 —0.7%3 20 22 30.00 9.78 QF
2 33.88 17.80 0.63 2.48 2091 30.00 9.09 QF
3 115.36 12.30 1.10 3.79 17.19 a0.0o0 12.81 QF
4 240.49 11.30 1.57 9.06 21.93 37.00 15.07 Qo
5 664.38 19 .20 2. 82 5.70 27 .72 37.00 9. 28 QOF
& 1000.00 21 .60 3. 86 1.88 27034 37.00 9. 66 QF

Eemarks: 1.Emis=ion Lewel= Antenna factor + Cable loss + Reading
2 .The emiz=sion lewel that are 20dB below the offical
limit are not reported

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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Radiated Emission Measurement Results (For Above 1GHz) (For FCC Part15 Subpart B)

AUDIX J

kudix Technology{Wajiang)Co.,Ltd.

HNo.1289,Jiang ¥ing Eest Road,Eastern Part of Wudiang

Economic Development Zone,JiangSu,China
Tel:0512-63403993 Fax:0512-63403339

Data: 7

Level (dBuVim)

20

File: GATEST DATA\2011\Report1 21G1112004.EM6 (8)

Date: 20111207

FCC PART 15 B PEAK

FCC PART 15B AV

o

limit are not reported

1000 3200. 5400. T600. 9800. 12000
Frequency (MHz)
Site Ho. HO.1 10m Semi-Anechoic Chamber Data HO. 7
Dis.~Ant . am . 3115(62593)-1105 Ant . pol HORIZONTAL
Limit FCC PART 15 B FEAK
Env . Ins. 20%C L5X-ESCI Engineer Andy
EUT. TI-N=pire Hawigator Access Point
H-H TIHAVAPZ
Power Hating DC 5V Via Laptop
Test Hode Test Configuration 1
Hemo 12" USE Cable
Ant . Cable Freamp Emi=s=sion
Freq. Factor Lozs HKeading Factor Level Limit= Margin Remark
{HH=) {dB-m} {dB)Y {(dBuW¥}) (dB} {dBu¥V-m {dBuV.m) {dB}
1 1000.00 23.60 1.548 52 .05 34 50 42,73 74.00 31,27 Peal
2 1000.00 23.60 1.58 39 .50 34 50 30.18 54 .00 23.82 Average
3 1572 .00 25.70 2.10 48 59 34 60 41.79 74 .00 3221 Peal:
4 1572.00 25.70 2.10 3 60 360 27.80 54.00 26. 20 Average
5 2034.00 27.30 2.249 49 .88 34062 44 8L 74.00 29.15 Peal
6 2034 .00 27.30 2.29 34 50 34 62 29 .47 54 .00 24 53 Average
72452 .00 28 .54 2.21 100.05 34 78 96 .02 74 .00 —22.02 Peal:
8 357400 31.87 3.29 26.50 34 .05 27.61 54.00 26.39 Average
9 3574.00 31.87 3.29 42 .18 34 .05 43.29 74.00 0. ¥l Peal
10 4344 00 32 .56 3.57% 41 63 3320 44 55 74 .00 29 .45 FPeal
11 4344 00 32 .55 3.57 27 20 3320 3n.1z2 54 .00 23.88 Average
12 5202.00 33.94 4.03 41 .38 33,40 45 .95 74.00 28.05 Peal
13 5202.00 33.94 4.03 27 .40 33,40 31.97 54.00 22.03 Average
Femark=s: 1 .Emis=sion Lewvel= Antenna factor + Cable loss + Reading — Preamp
2.The emnission level that are 20dE below the offical

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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Ludix Technology (Wujiang)Co.,Ltd.

No.1289,Jiang Xing Eest Road,Eastern Part of WuJiang
Economic Development Zone,JiangSu,China
Tel:0512-63403993 Fax:0512-63403339

Data: 8

0 Level (dBuV/im)

File: GATEST DATAV2011\Report124G1112004.EME (8)

Date: 2011-12-07

FCC PART 15 B PEAK

FCC PART 15B AV

40
01000 3200. 5400. T600. 9800. 12000
Frequency (MHz)
Site Ho. HO.1 10m Semi-Anechoic Chamber Data HO. .8
Di=. Ant . 3m . 3115(62593)-1105 Ant . pol . VERTICAL
Limit FCC PART 15 B PEAK
Env . In=. 20%=C LLx ESCI Engineer o Andy
EUT. TI-H=pire Hawigator Access Point
H-H TIHAVAPZ
Power Rating DC 5V Via Laptop
Test Hode Test Configquration 1
Hemo 12" USEBE Cable
Ant . Cable Freamp Emis=zion
Freq. Factor Loss= Reading Factor Level Limits Hargin Remark
(HH=z ) {dBsm) (dB)  {(dBu¥V) (dB) {(dBu¥V-m {dBu¥-m) (dB)
1 1000.00 23 .60 1.58 48 .77 34 50 39 .45 74 .00 34 55 Peal
2 1o001.00 23.60 1.58 36,60 34 .50 27.28 54 .00 26.72 Average
3 1484 .00 25 .34 2.07 50.51 34 59 43,33 74 .00 0,67 Peal
4 1484 .00 25 34 2.07 37 .49 34 59 30,31 54 00 23.69 Average
5 1572.00 25 .70 2.10 50.25 34 60 43 .45 74 .00 30.55 Peal
6 157z2.00 25.70 2.10 36,20 360 29.40 54 .00 24 .60 Average
7o1792.00 26,48 2.32 LZ2.69 34 60 i6.89 74 .00 27.11 Peal
g 1792.00 26 .48 2.3z 38.50 34 60 32.70 54 00 21.30 Average
9 1979.00 27 14 2.33 55.99 34 60 50.86 74 .00 23.14 Peal
10 1979.00 27 .14 2.33 41 .20 360 36.07 54 .00 17.93 Average
11 2452.00 28 .54 2.21 101.33 3478 97 .30 74 .00 —-23.30 Peal
12 6192 .00 34 92 4 23 39.78 32 44 i6 .49 74 .00 27 .51 FPeal
13 6192.00 34 92 4 23 27.90 32 44 KEE 54 00 19.39 Average
Remarks=s: 1.Emnis=zion Level= Antenna factor + Cable los=s + Eeading - Preamnp

2.The emi=sion level that are 20dB below the offical
limit are not reported

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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FCC ID: V7R-TINAVAP2 Page 27 of 85

Ludix Technology (Wujiang)Co.,Ltd.

No.1289,Jiang Xing Eest Road,Eastern Part of WuJiang

Economic Development Zone,JiangSu,China
Tel:0512-63403993 Fax:0512-63403339

Data: 5

0 Level (dBuV/im)

File: GATEST DATAV2011\Report124G1112004.EME (8)

Date: 2011-12-07

FCC PART 15 B PEAK

FCC PART 15B AV

2.The emi=sion level that are 20dB below the offical
limit are not reported

40
01000 3200. 5400. T600. 9800. 12000
Frequency (MHz)
Site Ho. HO.1 10m Semi-Anechoic Chamber Data HO. 5
Di=. Ant . 3m . 3115(62593)-1105 Ant . pol HORIZONTAL
Limit FCC PART 15 B PEAK
Env . In=. 20%=C LLx ESCI Engineer Andy
EUT. TI-H=pire Hawigator Access Point
H-H TIHAVAPZ
Power Rating DC 5V Via Laptop
Test Hode Test Configquration 1
Hemo 60" USE Cable
Ant . Cable Freamp Emis=zion
Freq. Factor Loss= Reading Factor Level Limits Hargin Remark
(HH=z ) {dBsm) (dB)  {(dBu¥V) (dB) {(dBu¥V-m {dBu¥-m) (dB)
1 1000.00 23 .60 1.58 50.94 34 50 41 k2 74 .00 32.38 Peal
2 1000.00 23.60 1.58 38.50 34 .50 29.18 54 .00 24,82 Average
3 1539.00 25 .58 2.09 48,29 34 60 41 .36 74 .00 32.64 Peal
4 1539.00 25 58 2.09 33,20 34 60 26.27 54 00 27 .73 Average
5 1792.00 2648 2.32 49 .15 34 60 43 .35 74 .00 30.65 Peal
6 1792.00 26.48 2.32 36.50 360 a0.70 54 .00 23.30 Average
7oo2012.00 27 25 2.29 51.51 34061 i6.44 74 .00 27.56 Peal
g 2012.00 27 25 2.29 38.50 34 61 33.43 54 00 20.57 Average
9 2452 .00 28 .54 2.21 101.94 34 78 97 .91 74 .00 -23.91 Peal
10 4927.00 33,35 3.81 41 .66 3337 45 .45 74 .00 28 .56 Peal:
11 4927.00 33,35 3.81 28.60 3337 32.39 54 00 21.61 Average
12 &687.00 35 &7 4 58 39,63 32 54 47 24 74 .00 26.76 FPeal
13 6687.00 35 &7 4 58 25.49 32 54 33.10 54 00 20.190 Average
Remarks=s: 1.Emnis=zion Level= Antenna factor + Cable los=s + Eeading - Preamnp

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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FCC ID: V7R-TINAVAP2 Page 28 of 85

Ludix Technology (Wujiang)Co.,Ltd.

No.1289,Jiang Xing Eest Road,Eastern Part of WuJiang
Economic Development Zone,JiangSu,China
Tel:0512-63403993 Fax:0512-63403339

Data: 6

0 Level (dBuV/im)

File: GATEST DATAV2011\Report124G1112004.EME (8)

Date: 2011-12-07

FCC PART 15 B PEAK

FCC PART 15B AV

40
01000 3200. 5400. T600. 9800. 12000
Frequency (MHz)
Site Ho. HO.1 10m Semi-Anechoic Chamber Data HO. © B
Di=. Ant . 3m . 3115(62593)-1105 Ant . pol . VERTICAL
Limit FCC PART 15 B PEAK
Env . In=. 20%=C LLx ESCI Engineer o Andy
EUT. TI-H=pire Hawigator Access Point
H-H TIHAVAPZ
Power Rating DC 5V Via Laptop
Test Hode Test Configquration 1
Hemo 60" USE Cable
Ant . Cable Freamp Emis=zion
Freq. Factor Loss= Reading Factor Level Limits Hargin Remark
(HH=z ) {dBsm) (dB)  {(dBu¥V) (dB) {(dBu¥V-m {dBu¥-m) (dB)
1 1000.00 23 .60 1.58 50.56 34 50 41 .24 74 .00 32.76 Peal
2 1o001.00 23.60 1.58 36.50 34 .50 27.18 54 .00 26.82 Average
3 13159.00 24 .78 1.89 48,190 34 56 41.01 74 .00 32.99 Peal
4 1319.00 24 .78 1.89 3449 34 56 26 .60 54 00 27 .40 Average
5 1484 .00 25 34 2.07 49 .19 34 59 42 .01 74 .00 31.199 Peal
6 1484 .00 25 34 2.07 35,59 34 .59 28 .41 54 .00 25.59 Average
7 15359.00 25 .58 2.09 49,76 34 60 42 .83 74 .00 31.17 Peal
g 1535%.00 25 &8 2.09 35,60 34 60 28 .87 54 00 25.33 Average
9 2012.00 27 25 2.29 55.89 34 61 50.82 74 .00 23.18 Peal
10 2012.00 27 .25 2.29 41 .50 36l 36.43 54 .00 17 .57 Average
11 2419.00 28 .44 2.760 102.70 3477 99.13 74 .00 -25.13 Peal
12 6544 00 35 35 4 41 39.78 32 51 47 .03 74 .00 26.97 FPeal
13 6544 .00 35 .35 4 .41 26.50 32 51 33.75 54 00 20.25 Average
Remarks=s: 1.Emnis=zion Level= Antenna factor + Cable los=s + Eeading - Preamnp

2.The emi=sion level that are 20dB below the offical
limit are not reported

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001



4.6. Restricted Bands Measurement Results

4.6.1.

Type of Network : IEEE 802.11b

Data of Test: Dec. 08, 2011
Ambient temperature: 20.0°C Relative humidity: 60%
Data Rate: 1Mbps
Test Frequency band: TX 2412MHz

FCC ID: V7R-TINAVAP2 Page 29 of 85

Frequency Antenna | Emission Level Limit Margin Remark
(MHz) Polarization (dBuv) (dBuv) (dB)

99.84 Horizontal 31.97 43.5 11.53 QP
128.94 Horizontal 32.67 43.5 10.83 QP
148.34 Horizontal 33 43.5 10.50 QP
329.73 Horizontal 41.55 46 4.45 QP
667.29 Horizontal 32.88 46 13.12 QP
897.18 Horizontal 36.08 46 9.92 QP

4818.75 Horizontal 50.78 74 23.22 Peak
4823.992 | Horizontal 44.8 54 9.20 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.

Note 2. : The emission behavior belongs to narrowband spurious emission.

Frequency Antenna Emission Level Limit Margin Remark
(MHz) Polarization (dBuv) (dBuv) (dB)
31.94 Vertical 35.15 40 4.85 QP
62.98 Vertical 33.21 40 6.79 QP
128.94 Vertical 33.53 43.5 9.97 QP
148.34 Vertical 32.72 43.5 10.78 QP
664.38 Vertical 33.97 46 12.03 QP
897.18 Vertical 35.36 46 10.64 QP
4818.75 Vertical 53.26 74 20.74 Peak
4823.98 Vertical 52.03 54 1.97 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.

Note 2. : The emission behavior belongs to narrowband spurious emission.

Test Frequency band: TX 2437MHz

Frequency Antenna Emission Level Limit Margin Remark
(MHz) Polarization (dBuv) (dBuv) (dB)
62.98 Horizontal 23.12 40 16.88 QP
148.34 Horizontal 33.09 43.5 10.41 QP
288.99 Horizontal 33.2 46 12.80 QP
332.64 Horizontal 39.39 46 6.61 QP
667.29 Horizontal 33 46 13.00 QP
897.18 Horizontal 35.04 46 10.96 QP
4877.5 Horizontal 50.39 74 23.61 Peak

4874.004 Horizontal 44.17 54 9.83 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.

Note 2. : The emission behavior belongs to narrowband spurious emission.
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Frequency Antenna Emission Level Limit Margin Remark
(MHz) Polarization (dBuv) (dBuv) (dB)
31.94 Vertical 35.05 40 4.95 QP
62.98 Vertical 32.63 40 7.37 QP
111.48 Vertical 33.28 43.5 10.22 QP
581.93 Vertical 32.38 46 13.62 QP
664.38 Vertical 34.24 46 11.76 QP
897.18 Vertical 30.96 46 15.04 QP
4873.86 Vertical 56.1 74 17.90 Peak
4874 Vertical 51.96 54 2.04 Average
Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.
Note 2. : The emission behavior belongs to narrowband spurious emission.
Test Frequency band: TX 2462MHz
Frequency Antenna Emission Level Limit Margin Remark
(MHz) Polarization (dBuv) (dBuv) (dB)
148.34 Horizontal 31.86 43.5 11.64 QP
286.08 Horizontal 32.4 46 13.60 QP
332.64 Horizontal 39.46 46 6.54 QP
415.09 Horizontal 39.69 46 6.31 QP
497.54 Horizontal 34.92 46 11.08 QP
664.38 Horizontal 34.39 46 11.61 QP
4912.75 Horizontal 50.62 74 23.38 Peak
4923.94 Horizontal 43.32 54 10.68 Average
Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.
Note 2. : The emission behavior belongs to narrowband spurious emission.
Frequency Antenna Emission Level Limit Margin Remark
(MHz) Polarization (dBuv) (dBuv) (dB)
31.94 Vertical 35.35 40 4.65 QP
62.98 Vertical 33.44 40 6.56 QP
111.48 Vertical 3341 43.5 10.09 QP
128.94 Vertical 34.67 43.5 8.83 QP
664.38 Vertical 33.22 46 12.78 QP
897.18 Vertical 34.55 46 11.45 QP
4912.75 Vertical 51.62 74 22.38 Peak
4923.98 Vertical 51.14 54 2.86 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.

Note 2. : The emission behavior belongs to narrowband spurious emission.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001




4.6.2.

Type of Network : IEEE 802.11g

Data of Test: Dec. 08, 2011

Ambient temperature: 20.0°C Relative humidity: 60%

Data Rate: 6Mbps
Test Frequency band: TX 2412MHz

FCC ID: V7R-TINAVAP2 Page 31 of 85

Frequency Antenna Emission Level Limit Margin Remark
(MHz) Polarization (dBuv) (dBuv) (dB)
62.98 Horizontal 23.48 40 16.52 QP
128.94 Horizontal 30.69 43.5 12.81 QP
148.34 Horizontal 33.03 43.5 10.47 QP
332.64 Horizontal 36.81 46 9.19 QP
664.38 Horizontal 34.59 46 11.41 QP
897.18 Horizontal 34.8 46 11.20 QP
4818.75 Horizontal 51.33 74 22.67 Peak
4822.39 Horizontal 39.74 54 14.26 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.

Note 2. : The emission behavior belongs to narrowband spurious emission.

Frequency Antenna Emission Level Limit Margin Remark
(MHz) Polarization (dBuv) (dBuv) (dB)
31.94 Vertical 34.97 40 5.03 QP
62.98 Vertical 33.38 40 6.62 QP
111.48 Vertical 33.99 43.5 9.51 QP
169.68 Vertical 31.42 43.5 12.08 QP
497.54 Vertical 36.85 46 9.15 QP
664.38 Vertical 34.05 46 11.95 QP
4818.75 Vertical 54.61 74 19.39 Peak
4822 Vertical 45.39 54 8.61 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.

Note 2. : The emission behavior belongs to narrowband spurious emission.

Test Frequency band: TX 2437MHz

Frequency Antenna Emission Level Limit Margin Remark
(MHz) Polarization (dBuv) (dBuv) (dB)

62.98 Horizontal 23.6 40 16.40 QP
116.33 Horizontal 31.17 43.5 12.33 QP
148.34 Horizontal 31.89 43.5 11.61 QP
332.64 Horizontal 34.89 46 11.11 QP
664.38 Horizontal 34.03 46 11.97 QP
897.18 Horizontal 38.07 46 7.93 QP
4877.5 Horizontal 50.75 74 23.25 Peak

4874.38 Horizontal 40.71 54 13.29 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.

Note 2. : The emission behavior belongs to narrowband spurious emission.
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Frequency Antenna Emission Level Limit Margin Remark
(MHz) Polarization (dBuv) (dBuv) (dB)
31.94 Vertical 35.1 40 4.90 QP
62.98 Vertical 33.83 40 6.17 QP
119.24 Vertical 36.24 43.5 7.26 QP
240.012 Vertical 41.5 46 4.50 QP
720.64 Vertical 36.05 46 9.95 QP
897.18 Vertical 38.45 46 7.55 QP
4877.5 Vertical 55.73 74 18.27 Peak
4875.85 Vertical 44.55 54 9.45 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.
Note 2. : The emission behavior belongs to narrowband spurious emission.

Test Frequency band: TX 2462MHz

Frequency Antenna Emission Level Limit Margin Remark

(MHz) Polarization (dBuv) (dBuv) (dB)
62.98 Horizontal 23.13 40 16.87 QP
116.33 Horizontal 29.82 43.5 13.68 QP
148.34 Horizontal 31.48 43.5 12.02 QP
332.64 Horizontal 40.07 46 5.93 QP
664.38 Horizontal 32.53 46 13.47 QP
897.18 Horizontal 36.92 46 9.08 QP

4912.75 Horizontal 49.9 74 24.10 Peak

4919.78 Horizontal 38.49 54 15.51 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.
Note 2. : The emission behavior belongs to narrowband spurious emission.

Frequency Antenna Emission Level Limit Margin Remark
(MHz) Polarization (dBuv) (dBuv) (dB)
31.94 Vertical 34.99 40 5.01 QP
62.98 Vertical 31.94 40 8.06 QP
111.48 Vertical 35.74 43.5 7.76 QP
130.88 Vertical 36.28 43.5 7.22 QP
240.49 Vertical 41.49 46 4.51 QP
960.23 Vertical 35.16 54 18.84 QP
4936.25 Vertical 56.85 74 17.15 Peak
4921.88 Vertical 44.66 54 9.34 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.
Note 2. : The emission behavior belongs to narrowband spurious emission.
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4.6.3. Type of Network : IEEE 802.11n HT20

Data of Test: Dec. 08, 2011

Ambient temperature: 20.0°C Relative humidity: 60%
Data Rate: MCS0

Test Frequency band: TX 2412MHz

Frequency Antenna | Emission Level Limit Margin Remark
(MHz) Polarization (dBuv) (dBuv) (dB)
62.98 Horizontal 22.75 40 17.25 QP
119.24 Horizontal 30.52 43.5 12.98 QP
148.34 Horizontal 31.76 43.5 11.74 QP
286.08 Horizontal 32.18 46 13.82 QP
664.38 Horizontal 31.95 46 14.05 QP
897.18 Horizontal 31.7 46 14.30 QP
4818.75 Horizontal 51.37 74 22.63 Peak
4824.1 Horizontal 36.06 54 17.94 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.
Note 2. : The emission behavior belongs to narrowband spurious emission.

Frequency Antenna  |Emission Level| Limit Margin Remark

(MHz) Polarization (dBuv) (dBuv) (dB)

31.94 Vertical 34.81 40 5.19 QP

62.98 Vertical 32.72 40 7.28 QP
111.48 Vertical 35.96 43.5 7.54 QP
240.49 Vertical 43.04 46 2.96 QP
664.38 Vertical 34.66 46 11.34 QP
720.64 Vertical 35.73 46 10.27 QP
4818.75 Vertical 55.58 74 18.42 Peak
4824.28 Vertical 42.86 54 11.14 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.
Note 2. : The emission behavior belongs to narrowband spurious emission.

Test Frequency band: TX 2437MHz

Frequency Antenna Emission Level Limit Margin Remark
(MHz) Polarization (dBuv) (dBuv) (dB)
148.34 Horizontal 32.42 43.5 11.08 QP
281.23 Horizontal 30.91 46 15.09 QP
332.64 Horizontal 39.79 46 6.21 QP
376.29 Horizontal 31.96 46 14.04 QP
667.29 Horizontal 32.91 46 13.09 QP
897.18 Horizontal 36.37 46 9.63 QP
4877.5 Horizontal 51.07 74 22.93 Peak

4870 Horizontal 36.55 54 17.45 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.
Note 2. : The emission behavior belongs to narrowband spurious emission.
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Frequency Antenna Emission Level Limit Margin Remark
(MHz) Polarization (dBuv) (dBuv) (dB)
31.94 Vertical 34.78 40 5.22 QP
62.98 Vertical 34.07 40 5.93 QP
130.88 Vertical 35.38 43.5 8.12 QP
240.49 Vertical 42.93 46 3.07 QP
664.38 Vertical 343 46 11.70 QP
720.64 Vertical 35.45 46 10.55 QP
48717.5 Vertical 55.53 74 18.47 Peak
4868.64 Vertical 42.68 54 11.32 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.
Note 2. : The emission behavior belongs to narrowband spurious emission.

Test Frequency band: TX 2462MHz

Frequency Antenna Emission Level Limit Margin Remark

(MHz) Polarization (dBuv) (dBuv) (dB)

62.98 Horizontal 24.87 40 15.13 QP
119.24 Horizontal 31.07 43.5 12.43 QP
148.34 Horizontal 32.1 43.5 11.40 QP
332.64 Horizontal 36.64 46 9.36 QP
415.09 Horizontal 35.85 46 10.15 QP
664.38 Horizontal 32.87 46 13.13 QP
4912.75 Horizontal 51.01 74 22.99 Peak
4927.4 Horizontal 35.84 54 18.16 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.
Note 2. : The emission behavior belongs to narrowband spurious emission.

Frequency Antenna Emission Level Limit Margin Remark
(MHz) Polarization (dBuv) (dBuv) (dB)
31.94 Vertical 34.88 40 5.12 QP
62.98 Vertical 33.37 40 6.63 QP
119.24 Vertical 35.71 43.5 7.79 QP
240.49 Vertical 41.91 46 4.09 QP
720.64 Vertical 35.75 46 10.25 QP
897.18 Vertical 36.59 46 9.41 QP
4912.75 Vertical 52.64 74 21.36 Peak
4923.53 Vertical 40.34 54 13.66 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.
Note 2. : The emission behavior belongs to narrowband spurious emission.
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4.7. Spurious Emission Measurement Results in Band Edge Emission (FCC Part 15, 15.205)

4.7.1. 1EEE 802.11b

@ Budix Technology(Wujiang)Co.,Ltd.
I DIX No.1289,Jiang Xing East Road,The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 624032593 Fax: (0512) 63403593

Data: 19 File: G:\Test Data\2011\Reports\121G1112004\G1112004.EM6 (42)
Level (dBuVim) Date: 2011-12-08

N

/ FCC PART 1% CPK

o I / \\N\
7 FCC PART16 CAV
20
2310 2334. 2358. 2382. 2406. 2430
Frequency (MHz)
Site NO. : 3m Bemi-Anechoilc Chamber Data NO. @ 19
Dis. ~ Ant. : 3m  HORN 3115(62961) Ant. pol. : HORIZONTAL
Limit : FCC PART 15 C PK
Env. » Ins. : Z20.0=C&B0%-Agilent E44474 Enginger : Justin
ELTT : TI-Nspire Havigator Access Point
M- : TINAWVAP2Z
Power Rating: DC 5V Via Laptop
Test Mode : TX CH1
Memo ;o 8B02.11k
Ant. Cable Preamp. Emission
Freg. Factor Loss Eeading Factor Lenvel Limits Margin HRemark
(MHz) (dB-m) (dB) (dBu¥) (dB) (dBu¥-m) (dBuV.m) (dB)
1 2390.00 28.53 5.47 47.78 35.46 49,32 74.00 24.68 Peak

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are Z0dBE below the official
limit are not reported.
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FCC ID: V7R-TINAVAP2 Page 36 of 85

Budix Technology(Wujiang)Co.,Ltd.
No.1289,Jiang Xing East Road,The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 624032593 Fax: (0512) 63403593

Data: 20
Level (dBuVim)
20

File: G:\Test Data\2011\Reports\121G1112004\G1112004.EME (42)
Date: 2011-12-08

[ \
X FCC PART‘!!CPK
ol Vi \U! HVA"“
" J" FCC PART 15 C AV
| | | MM ¥
20
2310 2334. 2358. 2382. 2406. 2430
Frequency (MHz)
Site NO. Im Semi-Anechoic Chamber Data NO. : 20
Dis. ~ Ant. Im  HORN 3115(62961) Ant. pol. @ VERTICAL
Limit : FCC PART 15 C PK
Env. ~ Ins. 20.0*C&B0% Agilent E44474 Enginger : Justin
ELTT : TI-Nspire Havigator Access Point
M- : TINAWVAP2Z
Power Rating: DC 5V Via Laptop
Test Mode : TX CH1
Memo ;o 8B02.11k
Ant. Cable Preamp. Emission
Freg. Factor Loss Eeading Factor Lenvel Limits Margin HRemark
(MHz) (dB-m) (dB) (dBu¥) (dB) (dBu¥-m) (dBuV.m) (dB)
1 2390.00 28.53 §.47 52.55 35.46 54.09 74.00 19.91 Peak
Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are Z0dBE below the official

limit are not reported.
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@ Budix Technology(Wujiang)Co.,Ltd.
I DIX MNo.1289,Jiang Xing East Road,The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 62403593 Fax: (0512) 63403593

Data: 21 File: G:\Test Data\2011\Reports\121G1112004\G1112004.EM6 (42)
Level (dBuVim) Date: 2011-12-08

FCC PART 1§ C PK

70
[ FCC PART 15C AV
[ A
2|]231{] 2334. 2358. 2382. 2406. 2430
Frequency (MHz)
Site NO. : 3m Bemi-Anechoilc Chamber Data NO. @ Z1
Dis. ~ Ant. : 3m  HORN 3115(62961) Ant. pol. : HORIZONTAL
Limit : FCC PART 15 C PK
Env. » Ins. : Z20.0=C&B0%-Agilent E44474 Enginger : Justin
ELTT : TI-Nspire Havigator Access Point
M- : TINAWVAP2Z
Power Rating: DC 5V Via Laptop
Test Mode : TX CH1
Memo ;o 8B02.11k
Ant. Cable Preamp. Emission
Freg. Factor Loss Eeading Factor Lenvel Limits Margin HRemark
(MHz) (dB-m) (dB) (dBu¥) (dB) (dBu¥-m) (dBuV.m) (dB)
1 2390.00 28.53 §.47 36.40 35.46 37.94 54.00 16.06 Average

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are Z0dBE below the official
limit are not reported.
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@ Budix Technology(Wujiang)Co.,Ltd.
I DIX No.1289,Jiang Xing East Road,The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 624032593 Fax: (0512) 63403593

Data: 22 File: G:\Test Data\2011\Reports\121G1112004\G1112004.EM6 (42)
Level (dBuVim) Date: 2011-12-08

/ FCC PART 1\5 CPK

] i FCCPART 15 CAV
| ; z _,_,ﬁ\_ﬂrj ~/
20
2310 2334. 2358. 2382. 2406. 2430
Frequency (MHz)
Site NO. : 3m Bemi-Anechoilc Chamber Data MO, : 22
Dis. ~ Ant. : 3m  HORN 3115(62961) Ant. pol. @ VERTICAL
Limit : FCC PART 15 C PK
Env. » Ins. : Z20.0=C&B0%-Agilent E44474 Enginger : Justin
ELTT : TI-Nspire Havigator Access Point
M- : TINAWVAP2Z
Power Rating: DC 5V Via Laptop
Test Mode : TX CH1
Memo ;o 8B02.11k
Ant. Cable Preamp. Emission
Freg. Factor Loss Eeading Factor Lenvel Limits Margin HRemark
(MHz) (dB-m) (dB) (dBu¥) (dB) (dBu¥-m) (dBuV.m) (dB)
1 2390.00 28.53 §.47 39.37 35.46 40.91 54.00 13.09 Average

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are Z0dBE below the official
limit are not reported.
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Budix Technology(Wujiang)Co.,Ltd.
MNo.1289,Jiang Xing East Road,The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 63403553 Fax: (0512) 63403553
Data: 23 File: G:\Test Data\2011\Reports\121G1112004\G1112004.EM6 (42)
Level (dBuVim) Date: 2011-12-08
FCC PART 16 C PK
70
. FCC PART 15 CAV
20 2452 2461.6 2471.2 2480.8 2490.4 2500
Frequency (MHz)
Site NO. Jm Semi-Anechoic Chamber Data MO, : 23
Dis. ~ Ant. : 3m  HORN 3115(62961) Ant. pol. : HORIZONTAL
Limit : FCC PART 15 C PK
Env. ~ Ins. 20.0*C&B0% Agilent E44474 Enginger : Justin
ELTT : TI-Nspire Havigator Access Point
M- : TINAWVAP2Z
Power Rating: DC 5V Via Laptop
Test Mode : TX CH11
Memo ;o 8B02.11k
Ant. Cable Preamp. Emission
Freg. Factor Loss Eeading Factor Lenvel Limits Margin HRemark
(MHz) (dB-m) (dB) (dBu¥) (dB) (dBu¥-m) (dBuV.m) (dB)
1 2483.00 28.76 9.42 47.75 35.49 50.44 74.00 23.56 Peak

Remarks: 1.

Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.

. The emission levels that are Z0dB below the official

limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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@ Budix Technology(Wujiang)Co.,Ltd.
I DIX MNo.1289,Jiang Xing East Road,The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 62403593 Fax: (0512) 63403593

Data: 24 File: G:\Test Data\2011\Reports\121G1112004\G1112004.EM6 (42)
Level (dBuVim) Date: 2011-12-08

FCC PART 1§ CPK

T
70 \jl \\m
L

FCC PART15CAV
20 2452 2461.6 2471.2 2480.8 2490.4 2500
Frequency (MHz)
Site NO. : 3m Bemi-Anechoilc Chamber Data NO. @ 24
Dis. ~ Ant. : 3m  HORN 3115(62961) Ant. pol. @ VERTICAL
Limit : FCC PART 15 C PK
Env. » Ins. : Z20.0=C&B0%-Agilent E44474 Enginger : Justin
ELTT : TI-Nspire Havigator Access Point
M- : TINAWVAP2Z
Power Rating: DC 5V Via Laptop
Test Mode : TX CH11
Memo ;o 8B02.11k
Ant. Cable Preamp. Emission
Freg. Factor Loss Eeading Factor Lenvel Limits Margin HRemark
(MHz) (dB-m) (dB) (dBu¥) (dB) (dBu¥-m) (dBuV.m) (dB)
1 2483.00 28.76 9.42 54.02 35.49 56.71 74.00 17.29 Peak

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are Z0dBE below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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@ Budix Technology(Wujiang)Co.,Ltd.
I DIX MNo.1289,Jiang Xing East Road,The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 62403593 Fax: (0512) 63403593

Data: 25 File: G:\Test Data\2011\Reports\121G1112004\G1112004.EM6E (42)

20 Level (dBuVim) Date: 2011-12-08

FCC PART 1§ CPK

70
FCC PART 15 CAV
20 2452 2461.6 2471.2 2480.8 2490.4 2500
Frequency (MHz)
Site NO. : 3m Bemi-Anechoilc Chamber Data NO. : Z5
Dis. ~ Ant. : 3m  HORN 3115(62961) Ant. pol. : HORIZONTAL
Limit : FCC PART 15 C PK
Env. » Ins. : Z20.0=C&B0%-Agilent E44474 Enginger : Justin
ELTT : TI-Nspire Havigator Access Point
M- : TINAWVAP2Z
Power Rating: DC 5V Via Laptop
Test Mode : TX CH11
Memo ;o 8B02.11k
Ant. Cable Preamp. Emission
Freg. Factor Loss Eeading Factor Lenvel Limits Margin HRemark
(MHz) (dB-m) (dB) (dBu¥) (dB) (dBu¥-m) (dBuV.m) (dB)
1 2483.00 28.76 9.42 36.94 35.49 39.63 54.00 14,37 Average

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are Z0dBE below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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@ Budix Technology(Wujiang)Co.,Ltd.
I DIX MNo.1289,Jiang Xing East Road,The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 62403593 Fax: (0512) 63403593

Data: 26 File: G:\Test Data\2011\Reports\121G1112004\G1112004.EM6 (42)
Level (dBuVim) Date: 2011-12-08

FCC PART 1§ CPK

70
FCC PART15CAV
20 2452 2461.6 2471.2 2480.8 2490.4 2500
Frequency (MHz)
Site NO. : 3m Bemi-Anechoilc Chamber Data NO. @ Z6
Dis. ~ Ant. : 3m  HORN 3115(62961) Ant. pol. @ VERTICAL
Limit : FCC PART 15 C PK
Env. » Ins. : Z20.0=C&B0%-Agilent E44474 Enginger : Justin
ELTT : TI-Nspire Havigator Access Point
M- : TINAWVAP2Z
Power Rating: DC 5V Via Laptop
Test Mode : TX CH11
Memo ;o 8B02.11k
Ant. Cable Preamp. Emission
Freg. Factor Loss Eeading Factor Lenvel Limits Margin HRemark
(MHz) (dB-m) (dB) (dBu¥) (dB) (dBu¥-m) (dBuV.m) (dB)
1 2483.00 28.76 9.42 44.08 35.49 46.77 54.00 7.23 Average

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are Z0dBE below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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4.7.2. 1EEE 802.11g

@ Budix Technology (Wujiang) Co.,Ltd.
I I IX MNo.1285, Jiang Xing East Road, The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 63403953 Fax: (0512) 634035953
Data: 27 File: G:\Test Data\2011\Reports\121G1112004\G1112004.EM6 (42)
120 Level (dBuVim) Date: 2011-12-08

FCC PART 16 C PK

70
FCC PART16CAV

2|]2311] 2334. 2358. 2382. 2406. 2430

Frequency (MHz)

Site MNO. t 3m Semi-Anechoilc Chamber Data HNO. @ 27

Dis. »~ Ant. : 3m  HOREN 3115(62961) Ant. pol. : HORIZONTAL

Limit : FCC PART 15 C PK

Env., ~ Ins. : 20.0=CL60%-Agilent E44472 Enginger : Justin

ELT : TI-Nspire MHavigator Access Point

M : TINAVAPZ

Power Rating: DC 5V Via Laptop

Test Mode i TX CH1

Memo : BO0Z2.11yg

Ant. Cable Freamp. Emission
Freg. Factor Loss Eeading Factor Level Limits Margin Femark
(MHz) (dB-m) (dB) (dBu¥) (dB) (dBu¥V-m) (dBuV.m) (dB)
1 2390.00 28.53 8.47 46.62 35.46 48.16 54.00 5.84 Average

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are Z0dBE below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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@ Budix Technology(Wujiang)Co.,Ltd.
I DIX No.1289,Jiang Xing East Road,The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 63403553 Fax: (0512) 63403553
Data: 28 File: G:\Test Data\2011\Reports\121G1112004\G1112004.EM6 (42)
Level (dBuVim) Date: 2011-12-08
/ FCCPARTlﬁCPK
FCCPART 1§ CAV
20
2310 2334. 2358. 2382. 2406. 2430
Frequency (MHz)
Site NO. : 3m Bemi-Anechoilc Chamber Data MO, : Z8
Dis. ~ Ant. : 3m  HORN 3115(62961) Ant. pol. @ VERTICAL
Limit : FCC PART 15 C PK
Env. » Ins. : Z20.0=C&B0%-Agilent E44474 Enginger : Justin
ELTT : TI-Nspire Havigator Access Point
M- : TINAWVAP2Z
Power Rating: DC 5V Via Laptop
Test Mode : TX CH1
Mema 1 B02.119g
Ant. Cable Preamp. Emission
Freg. Factor Loss Eeading Factor Lenvel Limits Margin HRemark
(MHz) (dB-m) (dB) (dBu¥) (dB) (dBu¥-m) (dBuV.m) (dB)
1 2390.00 28.53 §.47 39.34 35.46 40.88 54.00 13.12 Average

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are Z0dBE below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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@ Budix Technology(Wujiang)Co.,Ltd.
I DIX MNo.1289,Jiang Xing East Road,The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 62403593 Fax: (0512) 63403593

Data: 29 File: G:\Test Data\2011\Reports\121G1112004\G1112004.EM6 (42)
Level (dBuVim) Date: 2011-12-08

FCCPART1SCP

70

FCC PART15C AV

P N e L Ce T TR O P TR P W e e

2|]231{] 2334. 2358. 2382. 2406. 2430
Frequency (MHz)
Site NO. : 3m Bemi-Anechoilc Chamber Data NO. : 29
Dis. ~ Ant. : 3m  HORN 3115(62961) Ant. pol. : HORIZONTAL
Limit : FCC PART 15 C PK
Env. » Ins. : Z20.0=C&B0%-Agilent E44474 Enginger : Justin
ELTT : TI-Nspire Havigator Access Point
M- : TINAWVAP2Z
Power Rating: DC 5V Via Laptop
Test Mode : TX CH1
Mema 1 B02.119g
Ant. Cable Preamp. Emission
Freg. Factor Loss Eeading Factor Lenvel Limits Margin HRemark
(MHz) (dB-m) (dB) (dBu¥) (dB) (dBu¥-m) (dBuV.m) (dB)
1 2390.00 28.53 §.47 65.91 35.46 67.45 74.00 6.55 Peak

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are Z0dBE below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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@ Budix Technology(Wujiang)Co.,Ltd.
I DIX No.1289,Jiang Xing East Road,The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 624032593 Fax: (0512) 63403593

Data: 30 File: G:\Test Data\2011\Reports\121G1112004\G1112004.EM6 (42)
Level (dBuVim) Date: 2011-12-08

FCC PART 15‘}5 PK

FCC PART 15 CAV

202310 2334. 2358. 2382. 2406. 2430
Frequency (MHz)
Site NO. : 3m Bemi-Anechoilc Chamber Data NO. @ 30
Dis. ~ Ant. : 3m  HORN 3115(62961) Ant. pol. @ VERTICAL
Limit : FCC PART 15 C PK
Env. » Ins. : Z20.0=C&B0%-Agilent E44474 Enginger : Justin
ELTT : TI-Nspire Havigator Access Point
M- : TINAWVAP2Z
Power Rating: DC 5V Via Laptop
Test Mode : TX CH1
Mema 1 B02.119g
Ant. Cable Preamp. Emission
Freg. Factor Loss Eeading Factor Lenvel Limits Margin HRemark
(MHz) (dB-m) (dB) (dBu¥) (dB) (dBu¥-m) (dBuV.m) (dB)
1 2390.00 28.53 5.47 54.19 35.46 55.73 74.00 15.27 Peak

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are Z0dBE below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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@ Budix Technology(Wujiang)Co.,Ltd.
I DIX MNo.1289,Jiang Xing East Road,The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 63403553 Fax: (0512) 63403553
Data: 31 File: G:\Test Data\2011\Reports\121G1112004\G1112004.EM6 (42)
Level (dBuVim) Date: 2011-12-08
[N FCC PART 16 C PK
My
70
T 15 C AV
T
20 2452 2461.6 2471.2 2480.8 2490.4 2500
Frequency (MHz)
Site NO. : 3m Bemi-Anechoilc Chamber Data NO. : 31
Dis. ~ Ant. : 3m  HORN 3115(62961) Ant. pol. : HORIZONTAL
Limit : FCC PART 15 C PK
Env. » Ins. : Z20.0=C&B0%-Agilent E44474 Enginger : Justin
ELTT : TI-Nspire Havigator Access Point
M- : TINAWVAP2Z
Power Rating: DC 5V Via Laptop
Test Mode : TX CH11
Mema 1 B02.119g
Ant. Cable Preamp. Emission
Freg. Factor Loss Eeading Factor Lenvel Limits Margin HRemark
(MHz) (dB-m) (dB) (dBu¥) (dB) (dBu¥-m) (dBuV.m) (dB)
1 2483.00 28.76 9.42 61.87 35.49 64.56 74.00 9.44 Peak

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are Z0dBE below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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@ Budix Technology(Wujiang)Co.,Ltd.
I DIX MNo.1289,Jiang Xing East Road,The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 62403593 Fax: (0512) 63403593

Data: 32 File: G:\Test Data\2011\Reports\121G1112004\G1112004.EM6 (42)
Level (dBuVim) Date: 2011-12-08

FCC PART 1§ CPK

70
| FCC PART15CAV
20 2452 2461.6 2471.2 2480.8 2490.4 2500
Frequency (MHz)
Site NO. : 3m Bemi-Anechoilc Chamber Data MO, : 32
Dis. ~ Ant. : 3m  HORN 3115(62961) Ant. pol. @ VERTICAL
Limit : FCC PART 15 C PK
Env. » Ins. : Z20.0=C&B0%-Agilent E44474 Enginger : Justin
ELTT : TI-Nspire Havigator Access Point
M- : TINAWVAP2Z
Power Rating: DC 5V Via Laptop
Test Mode : TX CH11
Mema 1 B02.119g
Ant. Cable Preamp. Emission
Freg. Factor Loss Eeading Factor Lenvel Limits Margin HRemark
(MHz) (dB-m) (dB) (dBu¥) (dB) (dBu¥-m) (dBuV.m) (dB)
1 2483.00 28.76 9.42 54.26 35.49 56.95 74.00 17.05 Peak

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are Z0dBE below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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FCC ID: V7R-TINAVAP2 Page 49 of 85

Budix Technology(Wujiang)Co.,Ltd.
MNo.1289,Jiang Xing East Road,The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 63403553 Fax: (0512) 63403553
Data: 33 File: G:\Test Data\2011\Reports\121G1112004\G1112004.EM6 (42)
Level (dBuVim) Date: 2011-12-08

FCC PART 16 C PK

70
FCC PART 15 CAV

20 2452 2461.6 2471.2 2480.8 2490.4 2500

Frequency (MHz)

Site NO. Jm Semi-Anechoic Chamber Data NO. : 33

Dis. ~ Ant. : 3m  HORN 3115(62961) Ant. pol. : HORIZONTAL

Limit : FCC PART 15 C PK

Env. ~ Ins. 20.0*C&B0% Agilent E44474 Enginger : Justin

ELTT : TI-Nspire Havigator Access Point

M- : TINAWVAP2Z

Power Rating: DC 5V Via Laptop

Test Mode : TX CH11

Mema 1 B02.119g

Ant. Cable Preamp. Emission
Freg. Factor Loss Eeading Factor Lenvel Limits Margin HRemark
(MHz) (dB-m) (dB) (dBu¥) (dB) (dBu¥-m) (dBuV.m) (dB)
1 2483.00 28.76 9.42 47.18 35.49 49,87 54.00 4.13 Average

Remarks: 1.

Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.

. The emission levels that are Z0dB below the official

limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001



AUDIX 2

FCC ID: V7R-TINAVAP2 Page 50 of 85

Budix Technology(Wujiang)Co.,Ltd.
MNo.1289,Jiang Xing East Road,The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 63403553 Fax: (0512) 63403553
Data: 34 File: G:\Test Data\2011\Reports\121G1112004\G1112004.EM6 (42)
Level (dBuVim) Date: 2011-12-08

FCC PART 16 C PK

70
FCC PART15CAV

20 2452 2461.6 2471.2 2480.8 2490.4 2500

Frequency (MHz)

Site NO. Jm Semi-Anechoic Chamber Data NO. @ 34

Dis. ~ Ant. : 3m  HORN 3115(62961) Ant. pol. @ VERTICAL

Limit : FCC PART 15 C PK

Env. ~ Ins. 20.0*C&B0% Agilent E44474 Enginger : Justin

ELTT : TI-Nspire Havigator Access Point

M- : TINAWVAP2Z

Power Rating: DC 5V Via Laptop

Test Mode : TX CH11

Mema 1 B02.119g

Ant. Cable Preamp. Emission
Freg. Factor Loss Eeading Factor Lenvel Limits Margin HRemark
(MHz) (dB-m) (dB) (dBu¥) (dB) (dBu¥-m) (dBuV.m) (dB)
1 2483.00 28.76 9.42 39.90 35.49 42,59 54.00 11.41 Average

Remarks: 1.

Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.

. The emission levels that are Z0dB below the official

limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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4.7.3. IEEE 802.11n HT20

) Audix Technology (Wujiang)Co.,Ltd.
l DIX No.1289,Jiang Xing East Road, The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 63403993 Fax: (0512) 63403993
Data: 35 File: G:\Test Data\2011\Reports\121G1112004\G1112004.EME (42)
Level (dBuVim) Date: 2011-12-08
120
) FCC PAR[T 15 C RK
70
fab e oottt s i sl et Al Mgt i e, FCC PART 15 C AV
202310 2334, 2358. 2382, 2406. 2430
Frequency (MHz)
Hite NO. i 3m Semi-Anecholc Chamber Data NO. : 33
Dis. ~ Ant. : 3m  HORN 3115(62961) Ant. pol. : HORIZONTAL
Limit : FCC PART 15 C PE
Env. » Ins. : Z0.0=*CERO0%X-Agilent E44474 Enginger : Justin
ELT : TI-Nspire Navigator Access Point
M2 i TINAVAPZ
Power Hating: DO 5V Wia Laptop
Test Mode : TX CH1
Memo : 80Z.11n HTZ0
Ant. Cable Preamp. Emission
Fregq. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dB-/m) (dB) (dBuV) (dB) (dBu¥V.m) (dBuV.m) (dB)
1 2390.00 28.53 §.47 61.97 35.46 63.51 74.00 10.49 Peak
Remarks: 1. Emission Lewvel= Ant.Factor + Cable Loss + Eeading - Preamp.Factor.

2. The emission levels that are Z20dBE below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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@ 2udix Technology(Wujiang)Co.,Ltd.
I DIX No.l1289,Jiang Xing East Road,The Eastern Part of Wu Jlang
Economic Development Zone, JiangSu,China

Tel: (0312) 6324032593 Fax: (0512) 63403553

Data: 36 File: G:\Test Datal2011\Reports\121G1112004\G1112004.EM6 (42)
Level (dBuVim) Date: 2011-12-08

A

}f FCC PART 1;\&1 PK

fF i,

e FCCPART15CAV

202310 2334. 2358. 2382. 2406. 2430
Frequency (MHz)
Site MNO. : 3m Bemi-Anechoic Chamber Data NO. : 36
Dis. ~ Ant. : 3m  HORN 3115(62961) Ant. pol. : VERTICAL
Limit : FCC PART 15 C PK
Env. » Ins. : Z20.0=C&B0%-Agilent E44472 Engineer : Justin
ELIT : TI-Nspire Havigator Access Point
MAH : TINAVAP2Z
Power Rating: DC 5V Via Laptop
Test Mode : TX CH1
Memo ; B02.11n HTZ0
Ant. Cable Preamp. Emission
Freg. Factor Loss Eeading Factor Lenvel Limits Margin HRemark
(MHz) (dB-m) (dB) (dBuV) (dB) (dBu¥- m) (dBuV.m) (dB)
1 2390.00 28.53 §.47 54.87 35.46 S56.41 74.00 17.59 Peak

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are Z0dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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@ 2udix Technology(Wujiang)Co.,Ltd.
I DIX No.l1289,Jiang Xing East Road,The Eastern Part of Wu Jlang
Economic Development Zone, JiangSu,China

Tel: (0312) 6324032593 Fax: (0512) 63403553

Data: 37 File: G:\Test Datal2011\Reports\121G1112004\G1112004.EM6 (42)
Level (dBuVim) Date: 2011-12-08

FCC PART 1L CPK

FCC PART 15 CAY
....................... — | | —
20
2310 2334. 2358. 2382. 2406. 2430
Frequency (MHz)
Site MNO. : 3m Bemi-Anechoic Chamber Data NO. @ 37
Dis. ~ Ant. : 3m  HORN 3115(62961) Ant. pol. : HORIZONWTAL
Limit : FCC PART 15 C PK
Env. » Ins. : Z20.0=C&B0%-Agilent E44472 Engineer : Justin
ELIT : TI-Nspire Havigator Access Point
MAH : TINAVAP2Z
Power Rating: DC 5V Via Laptop
Test Mode : TX CH1
Memo ; B02.11n HTZ0
Ant. Cable Preamp. Emission
Freg. Factor Loss Eeading Factor Lenvel Limits Margin HRemark
(MHz) (dB-m) (dB) (dBuV) (dB) (dBu¥- m) (dBuV.m) (dB)
1 2390.00 28.53 §.47 45.02 35.46 46.56 54.00 7.44 Average

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are Z0dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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@ 2udix Technology(Wujiang)Co.,Ltd.
I DIX No.l1289,Jiang Xing East Road,The Eastern Part of Wu Jlang
Economic Development Zone, JiangSu,China

Tel: (0312) 6324032593 Fax: (0512) 63403553

Data: 38 File: G:\Test Datal2011\Reports\121G1112004\G1112004.EM6 (42)
Level (dBuVim) Date: 2011-12-08

e

/ FCC PAR

J

FCC PART 1§ C AV

P
2'3231{] 2334. 2358. 2382. 2406. 2430
Frequency (MHz)
Site MNO. : 3m Bemi-Anechoic Chamber Data NO. @ 38
Dis. ~ Ant. : 3m  HORN 3115(62961) Ant. pol. : VERTICAL
Limit : FCC PART 15 C PK
Env. » Ins. : Z20.0=C&B0%-Agilent E44472 Engineer : Justin
ELIT : TI-Nspire Havigator Access Point
MAH : TINAVAP2Z
Power Rating: DC 5V Via Laptop
Test Mode : TX CH1
Memo ; B02.11n HTZ0
Ant. Cable Preamp. Emission
Freg. Factor Loss Eeading Factor Lenvel Limits Margin HRemark
(MHz) (dB-m) (dB) (dBuV) (dB) (dBu¥- m) (dBuV.m) (dB)
1 2390.00 28.53 §.47 40.48 35.46 42,02 54.00 11.98 Average

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are Z0dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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@ 2udix Technology(Wujiang)Co.,Ltd.
I DIX No.l1289,Jiang Xing East Road,The Eastern Part of Wu Jlang
Economic Development Zone, JiangSu,China

Tel: (0312) 63403593 Fax: (0512) 63403553

Data: 39 File: G:\Test Datal2011\Reports\121G1112004\G1112004. EM6 (42)
Level (dBuVim) Date: 2011-12-08

FCC PART 15 C PK

70
oo 11 gtPﬁ«ﬁT 15 C AV
20 2452 2461.6 2471.2 2480.8 2490.4 2500
Frequency (MHz)
Site NO. : 3dm Semi-Anechoic Chamber Data NO. : 39
Dis. ~ Ant. : 3m  HORN 3115(62961) Ant. pol. : HORIZONWTAL
Limit : FCC PART 15 C PK
Env. » Ins. : Z20.0=C&B0%-Agilent E44472 Engineer : Justin
ELIT : TI-Nspire Havigator Access Point
MAH : TINAVAP2Z
Power Rating: DC 5V Via Laptop
Test Mode : TX CH11
Memo ; B02.11n HTZ0

Ant. Cable Preamp. Emission
Freg. Factor Loss Eeading Factor Lenvel Limits Margin HRemark
(MHz) ({dBsm) (dB) (dBuV) (dB) {dBu¥-m) (dBuV.m) (dB)
1 2483.00 28.76 9.42 60.39 35.49 63.08 74.00 10.92 Peak

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are Z0dB below the official
limit are not reported.
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@ 2udix Technology(Wujiang)Co.,Ltd.
I DIX No.l1289,Jiang Xing East Road,The Eastern Part of Wu Jlang
Economic Development Zone, JiangSu,China

Tel: (0312) 63403593 Fax: (0512) 63403553

Data: 40 File: G:\Test Datal2011\Reports\121G1112004\G1112004. EM6 (42)
Level (dBuVim) Date: 2011-12-08

FCC PART 15 C PK

70
| FCC PART 15 CAV
w
20 2452 2461.6 2471.2 2480.8 2490.4 2500
Frequency (MHz)
Site MNO. : 3m Bemi-Anechoic Chamber Data NO. @ 40
Dis. ~ Ant. : 3m  HORN 3115(62961) Ant. pol. : VERTICAL
Limit : FCC PART 15 C PK
Env. » Ins. : Z20.0=C&B0%-Agilent E44472 Engineer : Justin
ELIT : TI-Nspire Havigator Access Point
MAH : TINAVAP2Z
Power Rating: DC 5V Via Laptop
Test Mode : TX CH11
Memo ; B02.11n HTZ0
Ant. Cable Preamp. Emission
Freg. Factor Loss Eeading Factor Lenvel Limits Margin HRemark
(MHz) (dB-m) (dB) (dBuV) (dB) (dBu¥- m) (dBuV.m) (dB)
1 2483.00 28.76 9.42 60.04 35.49 62.73 74.00 11.27 Peak

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are Z0dB below the official
limit are not reported.
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@ 2udix Technology(Wujiang)Co.,Ltd.
I DIX No.l1289,Jiang Xing East Road,The Eastern Part of Wu Jlang
Economic Development Zone, JiangSu,China

Tel: (0312) 63403593 Fax: (0512) 63403553

Data: 41 File: G:\Test Datal2011\Reports\121G1112004\G1112004. EM6 (42)
Level (dBuVim) Date: 2011-12-08

FCC PART 15 C PK

70
FCC PART 15 C AV
20 2452 2461.6 2471.2 2480.8 2490.4 2500
Frequency (MHz)
Site NO. : 3dm Semi-Anechoic Chamber Data NO. : 41
Dis. ~ Ant. : 3m  HORN 3115(62961) Ant. pol. : HORIZONWTAL
Limit : FCC PART 15 C PK
Env. » Ins. : Z20.0=C&B0%-Agilent E44472 Engineer : Justin
ELIT : TI-Nspire Havigator Access Point
MAH : TINAVAP2Z
Power Rating: DC 5V Via Laptop
Test Mode : TX CH11
Memo ; B02.11n HTZ0

Ant. Cable Preamp. Emission
Freg. Factor Loss Eeading Factor Lenvel Limits Margin HRemark
(MHz) ({dBsm) (dB) (dBuV) (dB) {dBu¥-m) (dBuV.m) (dB)
1 2483.00 28.76 9.42 44.36 35.49 47.03 54.00 6.95  Average

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are Z0dB below the official
limit are not reported.
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@ Budix Technology (Wujiang)Co.,Ltd.
I DIX No.1289, Jiang Xing East Road,The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0312) 63403593 Fax: (0312) 63403953

Data: 42 File: G:\Test Datal2011\Reports\121G1112004\G1112004.EM6 (42)
Level (dBuVim) Date: 2011-12-08

FCC PART 15 C PK

70
FCCPART 16 C AV
20 2452 2461.6 2471.2 2480.8 2490.4 2500
Frequency (MHz)
Site MNO. t 3m Semi-Anecholce Chamber Data NO. @ 42
Dis. »~ Ant. : 3m HORN 3115(62961) Ant. pol. : VERTICAL
Limit : FCC PART 15 C PK
Env., ~ Ins. : 20.0=C&60%-Agilent E44472 Enginger : Justin
ELT : TI-Nspire MHavigator Access Point
M 1 TINAVAPZ
Power Rating: DC 5V Via Laptop
Test Mode ¢ T CHI1
Mema : B02.11n HTZ0
Ant. Cable Preamp. Emission
Freg. Factor Loss Eeading Factor Level Limits Margin Femark
(MHz) (dB-m) (dB) (dBu¥v) (dB) (dBu¥-m) (dBuV.m) (dB)
1 2483.00 28B.76 9.42 38.24 35.49 40.93 54.00 13.07 Average

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are Z0dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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6 dB BANDWIDTH MEASUREMENT
Test Equipment
Item Type Manufacturer | Model No.| Serial No. Last Cal. Next Cal.
1. [Spectrum Analyzer Agilent E4447A |MY45300136| 2010-12-30 2011-12-29
Block Diagram of Test Setup
SPECTRUM ANALYZER EUT Laptop
— :SIGNAL LINE
Specification Limits (§15.247(a)(2))
Systems using digital modulation techniques may operate in the 902 - 928 MHz, 2400 - 2483.5
MHz, and 5725 - 5850 MHz bands. The minimum 6 dB bandwidth shall be at least 500kHz.
Test Results

PASSED. All the test results are attached in next pages.

Test Date: Dec.10,2011  Temperature: 19.1 C Humidity: 58 %

Item Channel Test Frequency 6dB Bandwidth
1 2412MHz 12.25 MHz
802.11b 6 2437MHz 12.25 MHz
11 2462MHz 12.25 MHz
1 2412MHz 16.50MHz
802.11g 6 2437MHz 16.50MHz
11 2462MHz 16.50MHz
1 2412MHz 17.50MHz
SSIZT;(I)H 6 2437MHz 17.75MHz
11 2462MHz 17.75MHz

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001
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54.1. 802.11b
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CH 11
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54.3. 802.11n HT20

CHI1
# Agilent

-
L
‘L-..h.-..

e,

LTS |
emrd
L L=
P

CH®6
& Agilent

-Jlp-.__1L|f'.-.\n"-.\u.p.-..| =

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001



FCC ID: V7R-TINAVAP2 Page 64 of 85

CH 11
# Agilent
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6. MAXIMUM PEAK OUTPUT POWER MEASUREMENT

6.1. Test Equipment
Item Type Manufacturer | Model No.| Serial No. Last Cal. Next Cal.
1. |Power Meter Agilent NI9I1A |MY45100361|2010-12-30 | 2011-12-29
2. |Power Sensor Agilent N1921A | MY45240521 | 2011-01-05 | 2012-01-04
6.2. Block Diagram of Test Setup
POWER METER | POWER SENSOR EUT Laptop
— : SIGNAL LINE

6.3. Specification Limits (§15.247(b)(3))

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and

5725-5850 MHz bands: 1 Watt. As an alternative to a peak power measurement, compliance with
the one Watt limit can be based on a measurement of the maximum conducted output power.
Maximum Conducted Output Power is defined as the total transmit power delivered to all
antennas and antenna elements averaged across all symbols in the signaling alphabet when the
transmitter is operating at its maximum power control level. Power must be summed across all
antennas and antenna elements. The average must not include any time intervals during which the
transmitter is off or is transmitting at a reduced power level. If multiple modes of operation are
possible (e.g., alternative modulation methods), the maximum conducted output power is the
highest total transmit power occurring in any mode.

6.4. Test Results

PASSED. All the test results are attached in next pages.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001



Test Date: Dec.10, 2010 Test Mode: 802.11b
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Test Condition Peak Power (dBm)
Temperature | Voltage | Data rate CH1 CH6 CH 11
(*C) V) (Mbps) 2412 MHz 2437 MHz 2462 MHz
19.1 5 1 12.98 13.23 13.51
19.1 5 2 12.90 13.06 13.50
19.1 5 5.5 12.88 13.14 13.47
19.1 5 11 12.93 13.19 13.36
Test Date: Dec.10, 2010  Test Mode: 802.11g
Test Condition Peak Power (dBm)
Temperature | Voltage | Data rate CH1 CH6 CH 11
(*C) V) (Mbps) 2412 MHz 2437 MHz 2462 MHz
19.1 5 6 22.76 22.93 23.23
19.1 5 9 22.28 22.36 22.69
19.1 5 12 22.72 22.91 23.17
19.1 5 18 22.39 22.59 22.79
19.1 5 24 22.68 22.79 23.17
19.1 5 36 22.54 22.77 22.81
19.1 5 48 22.26 22.19 22.78
19.1 5 54 22.03 22.33 22.39
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Test Date: Dec.10, 2010  Test Mode: 802.11n HT20

Test Condition Peak Power (dBm)
Temperature | Voltage | Data rate CH1 CH6 CH 11
(*C) V) (Mbps) 2412 MHz 2437 MHz 2462 MHz
19.1 5 MCSO0 20.23 20.46 20.80
19.1 5 MCS1 20.17 20.33 20.19
19.1 5 MCS2 19.89 20.43 20.45
19.1 5 MCS3 19.84 20.03 20.28
19.1 5 MCS4 20.03 20.37 20.36
19.1 5 MCSS5 19.85 20.06 20.11
19.1 5 MCS6 20.21 20.08 20.18
19.1 5 MCS7 19.65 20.03 20.14
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/. BAND EDGES MEASUREMENT

7.1. Test Equipment

Item Type Manufacturer | Model No.| Serial No. Last Cal. | Next Cal.
1. [Spectrum Analyzer Agilent E4447A |MY45300136 (2010-12-30 |2011-12-29

7.2. Block Diagram of Test Setup
The same as section 5.2.
7.3. Specification Limits (§15.247(d))

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak conducted power
limits. If the transmitter complies with the conducted power limits based on the use of RMS
averaging over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the general
limits specified in Section 15.209(a) is not required. In addition, radiated emissions which fall in
the restricted bands, as defined in Section 15.205(a), must also comply with the radiated emission
limits specified in Section 15.209(a) (see Section 15.205(c)).

7.4. Test Results

PASSED. The testing data was attached in the next pages.
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7.4.1. 802.11b
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7.42. 802.11g
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7.4.3. 802.11n HT20
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8. POWER SPECTRAL DENSITY MEASUREMENT

8.1.

8.2.

8.3.

8.4.

Test Equipment
Item Type Manufacturer | Model No.| Serial No. Last Cal. Next Cal.
1. |Spectrum Analyzer Agilent E4447A |MY45300136 | 2010-12-30 2011-12-29

Block Diagram of Test Setup
The same as section 5.2.
Specification Limits (§15.247(e))

For digitally modulated systems, the power spectral density conducted from the intentional
radiator to the antenna shall not be greater than 8§ dBm in any 3 kHz band during any time interval
of continuous transmission.

Test Results

PASSED. All the test results are attached in next page.

Test Date: Dec.10  Temperature: 19.1 °C~ Humidity: 58 %

Item Channel Frequency(GHz) Value(dBm)
1 2.4129734 -13.81
802.11b 6 2.4339618 -14.59
11 2.4629629 -13.34
1 2.4132390 -11.30
802.11g 6 2.4382621 -11.64
11 2.4644519 -10.70
c02 11 1 241325650 -13.81
HT20 6 2.4382580 -13.66
11 2.4632570 -13.08
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8.4.1. 802.11b
CH1
% Agilent Peak Search
Mikrl 2.41

HNext Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

ok |[Marker

w1 2.412973400 GHz Mkr > CF
-13.81 dBm
241 More

B GHz — ot

File Operation Status. A:%\SCREN228.GIF file saved

CH®6

' Peak Search

Atten 26 dB 04 db Next Peak

Next Pk Right
MNext Pk Left

Min Search

Pk-Pk Search

[Marker
'|2.433961800 GHz AT
1459 dBm
4 000 0 Gz Span 300 kHz ALTITE
) _ 1 of 2

#UBH 38 kHz

File Operation Status, A:\SCREN233.GIF file saved
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CH 11
4% Agilent Peak Search
Mkrl 2. ;
Hext Peak
Hext Pk Right
Next Pk Left

Min Search

Pk-Pk Search
Marker
sw 12.462962900 GHz Mkr 5 CF
-13.34 dBm
Center - _ More
- - i 1of2

File Operation Status. A:\NSCREN237.GIF file saved

84.2. 802.11g
CH 1
' Peak Search
Mikrl 2.41
Atten 26 dB 1.28 db Next Peak

. Next Pk Right

A Ly Ara I‘I-. iy
AP o o el Hard Wy
o

oW R ,
| Ih,.rl A “w'dIr"q'u.“llu'i"‘“ _-‘iil'l.‘dlf- IH.-"!‘*"-“F

Next Pk Left
Min Search

Pk-Pk Search

| Marker
2.413239000 GHz
-11.30 dBm
5 a1 More

B GHz 3
#UBH 108 kHz . ) 1 of 2

File Operation Status, A:\SCREN238.GIF file saved

Mkr 3 CF
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CH®6
x4 Agilent Peak Search
Merl 2.
Atten 28 dB i Next Peak

s Next Pk Right
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I, e Ay, LS S 0y
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Next Pk Left

Min Search

Pk-Pk Search
Marker
e |2.438262100 GHz A7
1164 dBm
- : More
1of 2

File Operation Status, A:\SCREN232.GIF file saved

CH 11
= Agilent Peak Search
Mkrl 2.464 451 9 GH:
Atten 2@ dB -1 Next Peak

1 Next Pk Right

"’3‘). [T SN RT)

. ..'\u“"#l“ﬂ’ TR AT +'|fl‘l’|' Py u‘-i’llh}kl"n"\lﬁf ]
LT LN L L L L T TR ;

SENNAT A ]y ATy Moy i "Ilil,f"r"-"f""’uw A

Next Pk Left

Min Search

Pk-Pk Search
Marker
2464451900 GHz A7
-10.70 dBn
: More
1 of 2
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8.4.3. 802.11n HT20

CH 1
% Agilent Peak Search
Mkrl 2.41
Hext Peak
Next Pk Right
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: Peak Search
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Pk-Pk Search
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File Operation Status, A:\SCREN234.GIF file saved
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CH 11
% Agilent | Peak Search
Mkrl 2.
Hext Peak
Hext Pk Right
N roteh ,i"lrlilhu"'q.- ,I.'...".""-'ll"fu".'*."'rl".ll"'\' |."'."'H1'-'|"I.-"FI“"'"""'.-._;-"" Ih'h'ﬂr‘.'l.“‘l.iﬂ-.‘P-""p'ff*lll.' by i ™ \-"'".'—"-l,. _
b, W KA WA  Noxt Pk Loft

Min Search

Pk-Pk Search
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More
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File Operation Status. A:\SCREN235.GIF file saved
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9. EMISSION LIMITATIONS MEASUREMENT

9.1.

Test Equipment

Item Type Manufacturer | Model No.| Serial No. Last Cal. Next Cal.

1. |Spectrum Analyzer Agilent E4447A |MY45300136| 2010-12-30 2011-12-29

9.2. Block Diagram of Test Setup

9.3.

The same as section 5.2.
Specification Limits (§15.247(d))

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak conducted power
limits. If the transmitter complies with the conducted power limits based on the use of RMS
averaging over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the general
limits specified in Section 15.209(a) is not required. In addition, radiated emissions which fall in
the restricted bands, as defined in Section 15.205(a), must also comply with the radiated emission
limits specified in Section 15.209(a) (see Section 15.205(c)).
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Test Results

PASSED. All the test results are attached in next pages.
Test Date: Dec.10,2011  Temperature: 19.1 °C~ Humidity: 58 %

Item Channel Frequency(GHz) Amplitude(dBm)
2.400 -0.94
1 1.602 -53.31
1.826 -59.62
4.820 -45.70
2.400 -0.94
202.11b 6 1.602 -53.31
1.826 -59.62
4.820 -45.70
2.450 0.05
11 0.504 -64.02
1.826 -60.88
4.920 -44.66
2.400 -0.56
1 1.602 -48.23
1.826 -59.35
4.820 -48.94
2.450 3.16
802.11g 6 1.627 -48.22
1.826 -59.31
4.870 -48.95
2.450 0.50
1 1.652 -47.99
3.274 -58.92
4.920 -47.56
2.425 -3.35
1 1.602 -47.29
1.826 -60.69
4.820 -54.85
2.450 -0.26
802.11n 6 1.627 -49.21
HT20 1.826 -59.99
4.870 -54.47
2.475 -3.08
1 1.652 -48.25
1.826 -60.14
4.920 -53.05
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9.4.1. 802.11b
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CH 11
4% Agilent

dBm
dBm

9.4.2. For802.11g
CH 1
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9.4.3. For802.11n HT20
CH 1

L . . e
) \ _— o

1l Lo J )
LU K -

CH6

e Sor

dBm
dBm

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1112001



FCC ID: V7R-TINAVAP2 Page 84 of 85

CH 11
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10.DEVIATION TO TEST SPECIFICATIONS

[NONE]
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